DEXTER.

USE THE BLUE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE FOLLOWING
DOCUMENT TO ADVANCE TO EACH SECTION.

8533-114-001 2/24



Kits &
Assemblies

Cabinet &
Front Panel

Rear
View

~
e
[}
@
1)

o
()}
o
=

>
)

Water Inlet & | Chassis | Loading | Door

Electrical
Components

Accessories

Lock

Harnesses

& Bearings

Door

Rear Channel

C-Series Accessories

Single Phase or Three Phase

WCO0300XA-10EC4X 120 volts 60hz.  Single Phase
After Serial #W1.19213.001

WC0300XA-12EC4X  208-240 volts  60hz.  Single Phase or Three Phase
After Serial # W1.19211.025

WC0400XA-12EC4X  208-240 volts ~ 60hz
After Serial #W1.19219.027

WCO0600XA-12EC4X  208-240 volts  60hz

After Serial #W1.19220.051

Key Description T300

* | Kit, Door Gasket Expander (large) 9732-139-002

T400
9732-139-002

Single Phase or Three Phase

T600
9732-139-002

QTY

* | Kit, Door Gasket Expander (small) 9732-139-001

9732-139-001

9732-139-001

* | Hose, Water Supply 3/8" I.D. x 48” 9990-027-011

9990-027-011

9990-027-011

* | Washer, Inlet Hose (furnished) 8641-242-000

8641-242-000

8641-242-000

* | Strainer, Inlet Hose (furnished) 9565-003-001

9565-003-001

9565-003-001

* | Bevel Washer for 5/8” bolt used in installations using angle iron | 8641-586-002
bases

8641-586-002

8641-586-002

* Bevel Washer for 3/4” bolt used in installations using angle iron | 8641-586-003
bases

8641-586-003

8641-586-003

* | Sealing compound 8538-151-001

8538-151-001

8538-151-001

* | TORX#20 8545-051-002

8545-051-002

8545-051-002

* | Flow Restrictors (in dispenser ) 9475-002-002

9475-002-002

9475-002-002

* | Battery (used on Control PCB) 8612-001-001

8612-001-001

8612-001-001

* | Coin Bearing & Seal Kit 9732-219-001

9732-219-002

9732-219-004

* | Coin Op CD with OS2 Platform for A Series Washers Only 9504-015-001

9504-015-001

9504-015-001

* | Coin Box Assy, Blue Large 9807-099-002

9807-099-002

9807-099-002

Coin Box Assy, Black Large 9807-099-004

9807-099-004

9807-099-004

USB, Thumb Drive (Blank) 9150-045-001

9150-045-001

9150-045-001

USB, Thumb Drive, W/File 9150-045-002

9150-045-002

9150-045-002

9635-022-001

* | Mode Light Backing Window

9635-022-001

9635-022-001

iR~~~

Kits, Assemblies, & Common Parts

Coin Acceptor Components
Optical Coin Acceptor

Part Number
9021-092-002

Optical Coin Switch Replacement

9801-099-001

Coin Drop Screws

9545-053-002

Retainer, Coin Acceptor

Loading Door & Door Lock Components
Door Glass Gasket (Standard Door)

9486-149-001

Part Number
9206-419-001

Door Glass Gasket (Small Door)

9206-411-002

Door Handle Only (Large)

9244-091-001

Door Close Switch

9539-492-001

Door Lock Gear Motor Assembly

9892-015-001

Kit - Door Latching Assy. & Cam (replaces original Door Latching Assembly)

9732-347-001

Kit - Door Cam Replacement

9732-346-002

Kit - Locking Pawl Replacement

9732-346-001

Kit - Door Gasket Expander Kit (Small)

9732-139-001

Kit - Door Gasket Expander Kit (Large)
Electrical Components
Transformer, Main

9732-139-002
Part Number
8711-004-001

Transformer, Control

8711-009-004

Main Control Board

9473-010-001

Kit-Replacement, Pressure Sensor (Only)
VFD & Breaking Resistors Components
Breaking Resistor 200 Ohms

9732-315-001
Part Number
9483-004-002

Breaking Resistor 160 Ohms

9483-004-003

Delta E Drive Display

9150-044-001

MS 300 VFD Display

9150-058-001

Data Cable (56")
Drain & Water Valve Components
Kit - 3” Drain Valve Seal Replacement

9806-015-003
Part Number
9732-327-001

Drain Valve 3"

9379-202-001

Drain Valve 2"

9379-199-001

Water Valve (Dual)

9379-183-012

Water Valve (Single Mueller)

9379-194-001

Diaphragm (Dual)

9118-049-003

Diaphragm (Single Mueller)
Cabinet Components
Front Panel Screw

9118-055-001
Part Number
9545-008-014

Front Panel Finisher Washer

8641-585-001

Front Panel Spring Nut

8640-399-008

Top Soap Box Screw (Regular Chassis Only)

9545-008-012

Top Soap Box Spring Nut (Regular Chassis Only)

8640-399-007

5/16 Hex Screw, Common

9545-008-026

Top Lock Key #6324

9306-025-001

Cylinder Plug (1.5” Plastic)

9456-041-007

o Part # 8533-114-001 2/24

= =
)
3
=
3
@

ui0)

Part # 8533-114-001 2/24 e



- |Accessories
Harnesses | Assemblies

Cabinet &
View |Front Panel

& Bearings

~
e
[}
@
1)

o
()}
o
=

>
)

Door
Lock

Door

Water Inlet & | Chassis | Loading

2
£
e
8
E S
i
"3
WCO0300XA-10EC4X
WC0300XA-12EC4X
WC0400XA-12EC4X
WC0600XA-12EC4X

Section 8:
Parts Data

C-Series Vended
Regular Chassis

Models

After Serial # W1.19213.001
After Serial # W1.19211.025
After Serial # W1.19219.027
After Serial # W1.19220.051

o Part # 8533-114-001 2/24

Key

Wiring Harness Part # by Model

Description

Control Panel Wiring Harnesses

Wiring Harness, Door Lock

9627-791-003

9627-791-003

9627-791-004

Wiring Harness,CoinDrop Mech

Wiring Harness, Drain/Thermo/DoorSol

9627-796-001

9627-796-001

9627-796-002

Wiring Harness, LED PCB to Control Board

9627-797-001

9627-797-001

9627-797-001

*

Wiring Harness, Relay Board to Control Board
(P20/P21)

Control Trough Wiring Harnesses

Wiring Harness, Control Board to Relay Board
(P8/P16)

9627-793-001

9627-794-001

9627-793-001

9627-794-001

9627-793-001

9627-794-001

===~

Wiring Harness, Water Valve to Relay Board
(P19)

9627-795-003

9627-795-003

9627-795-004

Harness, Control Board (P5) to Pressure Switch
(-10 120VAC)

9627-908-001

Harness, Control Board (P5) to Pressure Switch

9627-908-002

9627-908-004

9627-908-007

Wiring Assembly, Fuse (Red 7")

9631-381-018

9631-381-018

9631-381-018

Wiring Assembly, Terminal Block to Step-Down
Transformer (Blk/Red)

8220-001-232

8220-001-232

8220-001-232

Wiring Assembly, Terminal Block to Control
Transformer (Blk/Blu)

8220-001-231

8220-001-231

8220-001-231

Harness, Power Terminal Block

Wiring Assembly, Yel. Jumper (Water Valve)

9627-747-003

8220-123-001

9627-747-003

8220-123-001

9627-747-003

Rear Channel Wiring Harnesses

8220-123-001

Data Communication Cable

9806-025-001

9806-025-001

9806-025-001

Wiring Assembly, Relay Board to VFD (Yel. 32")

8220-064-023

8220-064-023

8220-064-023

Wire Assy, VFD to Braking Resistors
(Violet, 24")

8220-118-001

NIN|~ |~

Cord Assembly, Power (-10 120VAC ONLY)

9802-037-009

Part # 8533-114-001 2/24 o

= =
)
3
=
3
@




Accessories

Key Description
Panel, Side (Left or Right) - stainless

Cabinet and Front Panel Group Part # by Model

9732-359-006

9732-359-008

Panel, Right Side-stainless

9989-639-001

Kits &

Panel, Left Side - stainless

9989-639-002

Assemblies

Screw, (Side Panel to Base)

9545-018-018

9545-018-013

Screw, (Side Panel to Base)

9545-018-013

X|IN|IN|— ]|

Nut, Hex 1/4-20 UNC

8640-414-006

8640-414-006

*

Nut, Hex 1/4-20 UNC

8640-414-006

Harnesses

*

Pad-Foam, Side Panel

0904-904-001

0904-904-001

0904-904-001

Vault Assembly, Coin

9942-041-002

9942-041-002

9942-041-002

Back-Coin Vault

9050-066-001

9050-066-001

9050-066-001

*|h|Ww

Screw, #10B x 1/2

9545-008-026

9545-008-026

9545-008-026

Chute-Coin

Cabinet &

9119-032-001

9119-032-001

9119-032-001

Front Panel

Screw, 10B x 1/4

9545-008-001

9545-008-001

9545-008-001

*

Bracket, Side Panel under front panel

9029-263-001

9029-263-001

9029-263-001

* | Nut, Hex (to tub front)

Rear
View

8640-413-002

8640-413-002

8640-413-002

& Screw, #10B x 1/2

9545-008-026

9545-008-026

9545-008-026

6 | Panel, Control (Mounts Nameplate)

9989-557-001

9989-558-001

9989-559-001

Screw, Control Panel to Sides

9545-008-026

9545-008-026

9545-008-026

Nameplate Decal, Control Panel (Blue)

9412-208-002

9412-210-002

9412-212-002

Nameplate Decal, Control Panel (Black)

9412-208-001

9412-210-001

9412-212-001

Cylinder, Seals,
& Bearings

8502-744-002

Label-Nameplate, RH (Black)

8502-744-001

7
7
8 | Label-Nameplate, RH (Blue)
8
*

Stop Button Mounting Plate

9452-725-001

9452-725-001

9452-725-001

Door
Lock

9 | Kit-Stop button with harness & Switch

9732-223-001

9732-223-001

9732-223-001

10 | Accecptor, Coin-Optical switch w/harness

9021-041-001

9021-041-001

9021-041-001

* | Retainer-Dual coin Accecptor

9486-149-001

9486-149-001

9486-149-001

* Screws, Coin Accecptor

Door

9545-053-002

9545-053-002

9545-053-002

11 | Panel Assy, Front

9454-893-001

9454-894-001

9454-895-001

* | Trim Edge Protector

9578-092-005

9578-092-005

9578-092-005

* | Screw, Hex- To Control Panel

9545-008-031

9545-008-031

9545-008-031

* Nut, Spring- To Control Panel 10/32

8640-399-005

8640-399-005

8640-399-005

12 | Screw, Flat Head- Front to Sides

9545-008-014

9545-008-014

9545-008-014

13 | Washer, Finish

8641-585-001

8641-585-001

8641-585-001

& Nut, Spring-To Front Panel

8640-442-001

8640-442-001

8640-442-001

14 | Label, Door Opening-Blue

8502-757-002

8502-757-002

8502-757-002

HINININ]IAIN IRl lRrlRrR2rlRl=R= NNl RrlRr|lolRr]lRr]IN]jojld|o|lO|l—]—]|N

14 | Label, Door Opening-Black

8502-757-001

8502-757-001

8502-757-001

Water Inlet & | Chassis | Loading

Rear Channel

15 | Label, Warning Risk of Injury-Blue

8502-759-002

8502-759-002

8502-759-002

15 | Label, Warning Risk of Injury-Black

8502-759-001

8502-759-001

8502-759-001

Electrical
Components

Key Description T300 T400 T600 QrTY
16 | Bumper-Loading door 9051-055-001 | 9051-055-001 | 9051-055-001 1
& Nut, 1/4-20 UNC, 2B 8640-414-006 | 8640-414-006 | 8640-414-006 1
17 | Door, Lower Service (includes handle & Rivits) 9960-286-001 | 9960-286-002 | 9960-286-002 1
18 | Handle (bumper guard) 9244-086-001 | 9244-086-002 | 9244-086-002 1
* Rivet 9491-009-003 | 9491-009-003 | 9491-009-003 4
19 | Screw Mtg., Flat Head 9545-008-014 | 9545-008-014 | 9545-008-014 2
20 | Washer, Finish 8641-585-001 | 8641-585-001 | 8641-585-001 2
& Nut, Spring 8640-442-001 | 8640-442-001 | 8640-442-001 2
21 | Coin Box Assy, Blue 9807-099-002 | 9807-099-002 | 9807-099-002 1
21 | Coin Box Assy, Black 9807-099-004 | 9807-099-004 | 9807-099-004 1

o Part # 8533-114-001 2/24

= =
)
3
=
3
@

ui0)

Part # 8533-114-001 2/24 0



27

Accessories

Harnesses | Assemblies

Cabinet &
Front Panel

23

View

Cabinet and Front Panel Group Part # by Model Continued

Notes

ui0)

= =
)
3
=
3
@

Cylinder, Seals,
& Bearings

* Lock Spacer

9538-189-001

8538-189-001

Key Description T300 T400 T600 QTY
Panel Top, Assembly (includes catch) 9989-563-001 | 9989-563-003 | 9989-563-005 1
* | Catch, Top Panel 9086-017-001 | 9086-017-001 | 9086-017-001 2
* Rivit-Catch, Top Panel 8638-190-009 | 8638-190-009 | 8638-190-009 4
23 | Lock, Top (w/Key) 8650-012-003 | 8650-012-003 | 8650-012-003 1
9538-189-001 *

& Key, Top- # 6324

6292-006-007

6292-006-007

6292-006-007

Door
Lock

* Cam, Lock-Top

9095-049-001

9095-049-001

9095-049-001

* Nut, 9/32 - 28 Hex

8640-426-001

8640-426-001

8640-426-001

* Washer Flat 5/16

8641-581-008

8641-581-008

8641-581-008

24 | Screw, Locator

Door

9545-008-023

9545-008-023

9545-008-023

25 | Plastic Sleeve, Locator

9355-001-001

9355-001-001

9355-001-001

26 | Locator Post

9467-024-001

9467-024-001

9467-024-001

* Nut, Locator Post

8640-411-003

8640-411-003

8640-411-003

27 | Door, Dispenser

9108-095-005

9108-095-005

9108-095-005

28 | Post, Door Mounting

9467-025-001

9467-025-001

9467-025-001

& Pin, Plain-SS

9451-191-001

9451-191-001

9451-191-001

* Screw, Disp.Post Mtg

9545-045-002

9545-045-002

9545-045-002

29 | Dispenser, Soap

9122-005-004

9122-005-004

9122-005-004

30 | Gasket, Dispenser

9206-416-001

9206-416-001

9206-416-001

Water Inlet & | Chassis | Loading

)
=
c
]
£
(8]
e
]
Q
(-4

& Nut,Spring-S5

8640-399-007

8640-399-007

8640-399-007

31 | Screw, Disp. Mtg

9545-008-012

9545-008-012

9545-008-012

& Flow Restrictor

9475-002-002

9475-002-002

9475-002-002

* Plastic Plug 1 1/2"-(inside cylinder)

9456-041-007

9456-041-007

9456-041-007

& Hose-Dispenser outlet

9242-450-002

9242-450-002

9242-450-002

Electrical
Components

* Clamp-Hose, #32

8654-117-008

32 | Bracket, Side Panel under front panel

9029-263-001

9029-263-001

9029-263-001

(S N (PSR S I 0 [N YN [P U BN O O S FCR U [FNOT (NN (PG (IS I (N

33 | Nut, Hex (to tub front)

8640-413-002

8640-413-002

8640-413-002

34 | Screw, #10B x 1/2

9545-008-026

9545-008-026

9545-008-026

o Part # 8533-114-001 2/24

Part # 8533-114-001 2/24 o



Kits &
Assemblies

Cabinet & Wiring
Harnesses

Front Panel

Rear
View

Door

Electrical
Components

Control

Accessories

Cylinder, Seals,

Lock

Water Inlet & | Chassis | Loading

& Bearings

Door

& Drain

Rear Channel

Panel

Rear View Access Part # by Model

Description

Panel Assy., Back

9454-632-001

9989-562-001

Panel, Back - Top

9444-014-001

1 | Drive Motor, 3 Phase (Inverter duty) 9376-307-001 | 9376-319-001 | 9376-319-001 1

2 | Pulley, Motor 9453-169-012 | 9453-170-003 | 9453-170-003 1

* | Set Screw,Sq.Hd(motor pulley) 9545-028-015 | 9545-028-015 | 9545-028-015 | 2

3 | Rod, Motor Mtg 9497-222-002 | 9497-222-002 | 9497-222-004 | 1

4 | Screw (end of motor rod) 9545-029-005 | 9545-029-005 | 9545-029-005 | 1

* | Lockwasher (end of motor rod) 8641-582-014 | 8641-582-014 | 8641-582-014 1

5 | Motor Bushing (Rubber) after Serial # 530726 9053-082-001 | 9053-082-001 | 9053-082-001 | 2

6 | Clamp-Worm, 316SS, 1.5" (for Rubber bushing) Start #530726 8654-117-019 | 8654-117-019 | 8654-117-019 2
7 | Strap Bracket, Motor Tension 9029-206-002 | 9029-206-002 | 9029-206-002 | 1

8 | Nut, Strap to Motor 10/32 UNF 8640-413-002 | 8640-413-002 | 8640-413-002 | 1
* | Washer #10 8641-581-006 | 8641-581-006 | 8641-581-006 1

9 | Spring, Belt Tension 9534-319-002 | 9534-319-002 | 9534-319-002 | 1
10 | Pulley, Driven 9908-041-002 | 9453-168-004 | 9453-168-003 1
* | Tolerance Ring  driven pulley 9487-234-002 | 9487-234-001 | 9487-234-003 | 1

11 | Screw 1/2-13x 11/4” 9545-017-009 | 9545-017-009 1
11 | Screw 5/8-11x1/1/2" Driven pulley 9545-060-001 1
12 | Lockwasher 1/2" 8641-582-016 | 8641-582-016 1
12 | Lockwasher 5/8" 8641-582-018 1
13 | Washer, Flat 1/2" 8641-581-026 | 8641-581-026 1
13 | Washer, Flat 5/8x2 1/4" 8641-581-032 1
14 | Drive Belt 9040-076-004 1
14 | Drive Belt 9040-076-005 | 9040-076-005 | 2
15 | Channel, Rear 9947-025-001 | 9947-026-001 | 9947-026-001 1
16 | Screw Mtg rear channel 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
* | Nut, Spring Rear Channel MTG 8640-399-008 | 8640-399-008 | 8640-399-008 | 4

17 | Cover, Power Terminal Block 9074-267-001 | 9074-267-001 | 9074-267-001 1
18 | Screw, 9545-008-026 | 9545-008-026 | 9545-008-026 | 1
19 | Hose, Overflow Vent Top 9242-463-001 | 9242-463-002 | 9242-463-003 | 1
20 | Clamp, Hose Vent 8654-117-008 | 8654-117-008 | 8654-117-008 2
21 | Hose, Overflow to drain 9242-449-002 | 9242-449-002 | 9242-449-002 | 1
22 | Clamp, Hose overflow to drain 8654-117-018 | 8654-117-018 | 8654-117-018 2
23 | Hose, Pressure Switch 9242-175-000 | 9242-175-007 | 9242-175-001 1
* | Clamp, Pressure Switch Hose 8654-117-015 | 8654-117-015 | 8654-117-015 1

* | Vaccuum Breaker Mtg Bracket 9029-266-001 | 9029-077-001 | 9029-077-001 1

* | Vaccum Breaker ALL 9610-001-001 | 9610-001-001 | 9610-001-001 1

* | Clamp, Hose to Vacuum Breaker 8654-117-014 | 8654-117-014 | 8654-117-014 1
24 | Hose, Vacuum Breaker to tub 9242-458-001 | 9242-458-002 | 9242-458-002 1
25 | Plastic Plug 7/8" Electrical Connection 9456-041-006 | 9456-041-006 | 9456-041-006 | 2
26 | Bushing, 7/8 9053-067-002 | 9053-067-002 | 9053-067-002 | 1
1

1

1

Panel, Back - Bottom

9444-013-001

Screw Panel Mtg.#10Bx1/2"

9545-008-026

9545-008-026

9545-008-026

—
o

Nut, Spring

8640-399-004

8640-399-004

8640-399-004

Screw, To Base-1/4x3/4

9545-030-002

9545-030-002

9545-030-002

@ Part # 8533-114-001 2/24

23

11,12,13

14

L §|e— 16
_-—— 15
19

ui0)

= =
)
3
=
3
@

10

21

Part # 8533-114-001 2/24 @



Cabinet &
Front Panel

Cylinder, Seals,

Water Inlet & | Chassis | Loading | Door

Electrical
Components

Accessories

Lock

Assemblies

Harnesses

View

& Bearings

Door

Rear Channel

Description

Cylinder, Seals & Bearings Part # by Model

Bearings and Seal Kit 9732-219-001 | 9732-219-003 | 9732-219-005 1
* | Housing, Bearing- Assembly (items #2-#6) 9803-182-001 | 9803-179-002 | 9803-186-001 1
2 | Housing, Bearing 9241-174-002 | 9241-169-002 | 9241-180-002 1
3 | Bearing, Front (LARGE) 9036-159-001 | 9036-159-002 | 9036-159-005 1
4 | Bearing, Rear (SMALL) 9036-159-003 | 9036-159-001 [ 9036-159-004 1
5 | Spacer, Bearing 9538-161-001 | 9538-158-001 | 9538-167-001 1
6 | Ring, Bearing Retainer 9487-238-002 | 9487-238-001 | 9487-238-003 1
7 | Tub Back Mating Ring 9487-261-001 | 9487-261-002 | 9487-261-003 1
8 | Seal, Large 9532-140-010 | 9532-140-009 | 9532-140-009 1
9 | Seal, Small 9532-140-005 | 9532-140-003 | 9532-140-006 1
10 | Ring, Seal Mounting 9950-047-001 | 9950-042-001 | 9950-048-001 1
11 | Back Assy, Tub 2 piece 9962-012-001 | 9962-014-002 | 9962-013-002 1
12 | Bolt, Tub End of Bearing Housing (1/2" x 1 1/4") 9545-017-009 | 9545-017-009 6
12 | Nut1/2’ 8640-417-005 | 8640-417-005 6
12 | Lockwasher 1/2” (ext. tooth) 8641-581-034 | 8641-582-016 6
12 | Bolt 5/8-11x1 1/2” Tub end of bearing housing 9545-060-001 6
12 | Washer-Flat, 5/8” 8641-581-040 6
12 | Lockwasher 5/8” 8641-582-018 6
12 | Nut 5/8" 8640-425-001 6
13 | Support Arm Assy, Bearing Housing 9991-049-002 | 9991-061-002 | 9991-056-002 6
* | Tub Alignment Spacer 9552-038-003 | 9552-038-003 | 9552-038-003
14 | Bolt Pulley End of Bearing Housing (3/8” x 1 1/2") 9545-029-003 | 9545-029-003 6
14 | Nut, Flange Locking 3/8" 8640-415-004 | 8640-415-004 6
14 | Bolt Pulley end of bearing housing (7/16-14x2") 9545-059-002 6
14 | Nut, Flange Locking 7/16" 8640-416-005 6
15 | Pulley, Driven 9908-041-002 | 9453-168-004 | 9453-168-003 1
* | Ring, Tolerance 9487-234-002 | 9487-234-001 | 9487-234-003 1
16 | Washer 1/2” 8641-581-026 | 8641-581-026 1
16 | Washer 5/8” 8641-581-032 1
17 | Bolt 1/2-13 x 1 1/4" 9545-017-009 | 9545-017-009 1
17 | Bolt 5/8-11x11/2" 9545-060-001 1
18 | Lockwasher 1/2” Ext. tooth 8641-582-016 | 8641-582-016 1
18 | Lockwasher 5/8 Ext. tooth 8641-582-018 1
* | Cylinder Assy Before Serial # W1.20190.XXX 9732-354-001 | 9732-354-003 | 9732-354-006 1
* | Cylinder Assy After Serial # W1.20190.XXX 9848-163-001 | 9848-165-001 | 9848-168-001 1
* | Tub and Cylinder Assy. 9869-028-001 | 9869-030-001 | 9869-032-001 1
* | Tub Assembly 9930-159-001 | 9930-161-001 | 9930-163-001 1

@ Part # 8533-114-001 2/24

buijpuey
uio)

14

Part # 8533-114-001 2/24 @



Accessories

18

12

9885-024-001

9885-024-001

Door Latching Assembly Part # by Model

9885-024-001

Door Latching Assembly Part # by Model Cont.

Key Description

10

Screw, Hx. 10-32 x 1"

T300
9545-012-020

T400
9545-012-020

T600
9545-012-020

11

Nut, Elastic Stop 10-32

8640-413-004

8640-413-004

8640-413-004

12

Spring, Return

9534-364-001

9534-364-001

9534-364-001

13

Pin, Guide

9451-193-001

9451-193-001

9451-193-001

14

Ring, Retaining

9487-200-005

9487-200-005

9487-200-005

15

Washer

8641-581-031

8641-581-031

8641-581-031

16

Switch, Latching Sensing

9539-461-008

9539-461-008

9539-461-008

17

Shield, Switch

9550-169-003

9550-169-003

9550-169-003

18

Screw 4-40 x 5/8"

9545-020-001

9545-020-001

9545-020-001

18

Nut, Twin 4-40

8640-401-001

8640-401-001

8640-401-001

19

Switch, Locking Sensing

9539-461-007

9539-461-007

9539-461-007

20

Actuator, Switch Locking

9008-006-003

9008-006-003

9008-006-003

21

Screw 4-40 x 1 1/8"

9545-020-003

9545-020-003

9545-020-003

21

Nut, Twin 4-40

8640-401-001

8640-401-001

8640-401-001

b3

Spacer Sensor

9538-182-001

9538-182-001

9538-182-001

E3 I ISR I R T I R OV I (e I S (OO I

22

Pin, Dowel

9451-181-004

9451-181-004

9451-181-004

e

Shim, Door Lock, Thin

9552-037-001

9552-037-001

9552-037-001

>
o)

Screw, Lock mtg 1/4"-20 x 3/4"

9545-018-004

9545-018-004

9545-018-004

Lockwasher 1/4” Ext tooth

8641-582-007

8641-582-007

8641-582-007

Harness Door-Switches, P4

9627-791-003

9627-791-003

9627-791-004

Switch, Door Hinge

9539-492-001

9539-492-001

9539-492-001

Wire Assy, Red

8220-063-025

8220-063-025

8220-063-025

Rrlmr]lRr|lw|w

9982-346-001

9982-346-001

9982-346-001

8641-581-030

8641-581-030

8641-581-030

9008-005-001

9008-005-001

9008-005-001

9732-346-002

9732-346-002

9732-346-002

8641-569-003

8641-569-003

8641-569-003

9487-200-004

9487-200-004

9487-200-004

9029-163-001

9029-163-001

9029-163-001

8640-413-002

8640-413-002

8640-413-002

9534-364-002

9534-364-002

9534-364-002

16
13
")
o 2 1
0E 14
g e 12 R
@ 7 =
< |
")
3 N\ kL
8 21 ] e
£ 02 =
g __.
k-
=
5 19 = — =
b —
- 33 20 ‘ ;
ga E=-a
- ) v o 3
=] — k.
© § 17 i ==
O =
5 > h, O Py
0.9 3
>
'y
)
32
= 1
58
)
=
= -]
O
Sg
as
[=)]
£ 5
T 8
oA
- Key Description
[ 33 | Latching Assy, Complete (#1-22) (includes #1 thru #22)
ﬁ 1 | Plate Assy, Door Lock
£
o 2 | Washer, Flat
3 | Actuator, Latching Switch
g Bl 4 | Pawl, Locking
- E 5 | Washer, Spring
: (@) 6 | Ring, Retaining
[
T8 7 | Bracket Switch
()]
- 3 | Nut, Hex 10-32 UNF
9 | Spring, Actuating
* | Door Stud Pin, 3/16” x 3/4"

9451-181-004

9451-181-004

9451-181-004

= et LS i T N

Electrical
Components

@ Part # 8533-114-001 2/24

= =
)
3
=
3
@

ui0)

Part # 8533-114-001 2/24 @



Front Panel | Harnesses | Assemblies

Cylinder, Seals,

Door

Water Inlet & | Chassis | Loading

Electrical
Components

Control

Lock

View

& Bearings

Door

& Drain

Rear Channel

Panel

Gear Motor Door Lock Assembly

Key Description
Actuator Assembly (Includes 1-10, Rod NOT included)

1

9892-015-001

9892-015-001

9892-015-001

Notes

ui0)

= =
)
3
=
3
@

Bracket Assy, Slide Lock Actuator

9985-190-001

9985-190-001

9985-190-001

Bracket Assy, Slide - Unlock

9985-189-001

9985-189-001

9985-189-001

Bracket Slide Lock

9029-204-001

9029-204-001

9029-204-001

Spacer, Plastic

9538-157-021

9538-157-021

9538-157-021

Arm - Door Lock

9001-063-001

9001-063-001

9001-063-001

Thermoactuator - Door Lock Relay 120v

9586-001-001

9586-001-001

9586-001-001

Spring - Extension

9534-350-001

9534-350-001

9534-350-001

Motor & Gear Assembly 120v

9914-137-015

9914-137-015

9914-137-015

O|o|N|loju | |WIN]|—

Screw -Hxwshrhdslsems, 6-32 x 3/16

9545-044-003

9545-044-003

9545-044-003

Cross Recessed PAn Hd Tapping screw

9545-031-011

9545-031-011

9545-031-011

Screw hxwshdsl, 10-24 - 1.25f, ctd

9545-046-007

9545-046-007

9545-046-007

Standoff-Wire

9527-007-001

9527-007-001

9527-007-001

Rod, Door Lock

9497-225-011

9497-225-012

9497-225-010

Harness, Door Lock/Drain, P17

9627-796-001

9627-796-001

9627-796-002

I B el Y Y e e IS B Y i G

@ Part # 8533-114-001 2/24

Part # 8533-114-001 2/24 e



Accessories

Cabinet & Kits &
Harnesses | Assemblies

Front Panel

Rear
View

~
]

(7))
3 o
wn c
‘:I-
o 3
=
;ozi
O

Door
Lock

Door

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

@ Part # 8533-114-001 2/24

*

Loading Door Part # by Model

Key Description

Loading Door, Complete #1-10

T300
9960-308-001

T400
9960-309-001

T600
9960-309-001

QTY

Loading Door, Ring

9487-264-002

9487-265-002

9487-265-002

Gasket, Loading Door

9206-411-002

9206-419-001

9206-419-001

Window, Loading Door

9635-018-001

9635-016-001

9635-016-001

¥ | WIN | =

Shaft Assy, Locking (includes 4 thru 7)

9913-136-001

9913-136-001

9913-136-001

Shaft, Door Locking

9537-195-002

9537-195-002

9537-195-002

Cam, Locking

9095-040-002

9095-040-002

9095-040-002

Pin, Groove (1 1/4)

9451-181-005

9451-181-005

9451-181-005

Pin, Groove (3/4)

9451-181-004

9451-181-004

9451-181-004

Spring, Lock Cam

9534-360-002

9534-360-002

9534-360-002

Handle, Door

9244-091-001

9244-091-001

9244-091-001

Pin, Door Handle (groove)

9451-181-005

9451-181-005

9451-181-005

Rlmr]lRr]lRr]lRr]lRrlR,r]R,r]lRr]R,r]=]|~

Door Hinge Assembly Mounts to Tub Front

9955-030-001

9955-030-001

9955-030-001

Shim, Loading Door Hinge (Thin)

9552-036-001

9552-036-001

9552-036-001

Screw, 5/16-18x3/4

9545-014-009

9545-014-009

9545-014-009

Lock Washer, 5/16

8641-582-009

8641-582-009

8641-582-009

12

Leaf Assembly-Hinge, Top

9845-008-001

9845-008-001

9845-008-001

13

Leaf Assembly-Hinge, Bottom

9845-005-002

9845-005-002

9845-005-002

Screw, 5/16x5/8

9545-056-002

9545-056-002

9545-056-002

14

Bumper-Loading Door

9051-055-001

9051-055-001

9051-055-001

Nut, 1/4, 20UNC, 2B

8640-414-006

8640-414-006

8640-414-006

HlPrlWlRrlP,PlWWN

= =
)
3
=
3
@

ui0)

Part # 8533-114-001 2/24 @



Accessories

Description

Door Hinge Assembly (mounts to tub front)

9955-030-001

Loading Door Hinge 180 Degree Opening

9955-030-001

9955-030-001

Notes

* | Shim, Loading Door Hinge (Thin)

9552-036-001

9552-036-001

9552-036-001

* | Screw, 5/16-18x3/4

Assemblies

9545-014-009

9545-014-009

9545-014-009

ui0)

*

Lock Washer, 5/16

8641-582-009

8641-582-009

8641-582-009

= =
)
3
=
3
@

Leaf Assembly-Hinge, Top

9845-008-001

9845-008-001

9845-008-001

Leaf Assembly-Hinge, Bottom

9845-005-002

9845-005-002

9845-005-002

Harnesses

Screw, 5/16x5/8

9545-056-002

9545-056-002

9545-056-002

¥|h|lWIN

Red Wire (Door Close Switch)

8220-063-025

8220-063-025

8220-063-025

*

Black Wire (Door Close Switch)

8220-063-026

8220-063-026

8220-063-026

Switch, Door Hinge Close (Plunger)

9539-492-001

9539-492-001

9539-492-001

Door Ring

9487-264-002

9487-265-002

9487-265-002

Cabinet &
Front Panel

Gasket, Door Glass

9206-411-002

9206-419-001

9206-419-001

Window, Cloths

9635-018-001

9635-016-001

9635-016-001

Trim Edge Protector

9578-092-004

9578-092-005

9578-092-005

¥|O|O|IN|o|wn

View

Bumper-Loading Door

9051-055-001

9051-055-001

9051-055-001

*

Nut, 1/4, 20UNC, 2B

8640-414-006

8640-414-006

8640-414-006

o B i I e KN T I E°H SR SN e

Cylinder, Seals,
& Bearings

Door
Lock

=
=}
(=}
(a]

(=)}
=
©

1]

o
|
i

(]

7}

)
=
(8]
]
wd
k)

o
(=]

™

[
wd
s

Electrical
Components| Rear Channel

@ Part # 8533-114-001 2/24

Part # 8533-114-001 2/24 @



Accessories

Notes

Drain Valve Group Part # by Model

Key Description

1

Valve, Drain (includes #2 thru #11)

T300
9379-199-001

T400
9379-202-001

T600
9379-202-001

ui0)

Assemblies

= =
)
3
=
3
@

Harnesses

Cabinet &

Front Panel

1
2 | Body, Valve (w/ball) 9064-068-002 | 9064-072-001 | 9064-072-001 | 1
3 | Motor & Gear Train (complete) 9914-137-020 | 9914-137-023 | 9914-137-023 1
4 | Plate, Motor Mtg 9452-538-001 | 9452-538-001 | 9452-538-001 1
5 | Screw 8639-994-001 | 8639-994-001 | 8639-994-001 | 3
6 | Spring, Drive 9534-340-001 | 9534-339-001 | 9534-339-001 1
7 | Screw 9545-054-001 | 9545-054-001 | 9545-054-001 | 2
8 | Screw 9545-054-002 | 9545-054-002 | 9545-054-002 | 1
9 | Seal, V Packer 9532-134-001 | 9532-134-001 | 9532-134-001 2
10 | Washer 8641-584-001 | 8641-584-001 | 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 | 9451-196-001 | 9451-196-001 1
* | Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 | 9538-149-001 | 9538-149-001 4
12 | Kit - Seal Replacement 9732-327-001 | 9732-327-001 | 9732-327-001 1

View

& Bearings

)
(1°}
Q
(7]
iy
()]
<
£
=
O

Door
Lock

Door

Water Inlet & | Chassis | Loading

Rear Channel

Electrical

Components

@ Part # 8533-114-001 2/24

Part # 8533-114-001 2/24 e



)
(]
=
o
0
7]
(]
Q
Q
<

Key Description

9945-093-002

Chassis and Drain Part # by Model

9945-140-002

9945-097-002

9930-174-002

9930-161-001

9930-163-001

9869-038-001

9869-030-001

9869-032-001

9950-045-002

9950-051-004

9950-051-004

9545-017-009

8640-417-005

9545-060-001

9545-060-001

8640-425-001

8640-425-001

9487-247-002

9487-232-004

9950-049-002

9962-012-001

9962-014-001

9962-013-002

9950-046-002

9950-056-002

9950-056-002

Lol Bl Ll R NO (SN SN (R S (i B N

9545-029-003

—_
N

8640-415-004

—_
N

9545-059-002

9545-059-002

—_
N

8640-416-005

8640-416-005

—_
N

8641-582-018

8640-425-001

8640-425-001

9552-038-003

9552-038-003

9552-038-001

=
~

9242-468-001

9242-456-001

9242-456-001

8654-117-014

8654-117-014

8654-117-014

9379-199-001

9379-202-001

9379-202-001

a 1 | Base Assy,Frame
5 2 | Outer Tub Assy
§ 3 | Tub & Cylinder Assy
2 4 | Ring Assy, Tub Mtg-Front
" 5 | Bolt, 1/2-13x1 1/4 (Ring to Base)
= § 5 | Nut, Wizlock, 1/2-13 (Ring to Base)
=B s |Bolt, 5/8-11x1 1/2 (Ring to Base)
3 E 5 | Nut, Wizlock, 5/8-11 (Ring to Base)
— * | Ring Assembly, Tub Mounting, Rear
f % 6 | Back Ass'y, Tub
GE" :: 7 | Ring Assy.Clamp Tub Mtg.- Rear
| 8 |Bolt 3/8-16x11/2
Sl 8 | Nut, Wizlock, 3/8-16
2 8 | Bolt, 7/16-14 x 2
Q9 8 | Nut, Wizlock, 7/16-14
x> 8 | Lockwasher
2‘ 8 | Nut, Hex 5/8-11
8 & * | Shim, Support Assembly (thin)
‘g 'g 9 | Hose, Tub to Drain Valve
% g 10 | Clamp, Hose (Tub to Drain Valve)
é 3 11 | Valve, Drain
5 12 | Hose, Drain Valve to Tube

9242-451-002

9242-457-001

9242-457-001

13 | Clamp, Hose (Drain Valve to Tube)

8654-117-014

8654-117-014

8654-117-014

Bracket, Drain Valve

Door
Lock
N

9029-005-001

9029-056-001

9029-030-002

* | Screw, Valve to Bracket 12ABx1/2

9545-008-026

9545-031-010

9545-030-002

9915-116-004

9915-119-002

9915-118-002

9545-030-002

9545-030-002

9545-030-002

9242-449-002

9242-449-002

9242-449-002

8654-117-015

8654-117-015

8654-117-015

9242-458-001

9242-458-002

9242-458-002

9122-005-004

9122-005-004

9122-005-004

9206-416-001

9206-416-001

9206-416-001

8640-399-007

8640-399-007

8640-399-007

9242-450-002

9242-450-002

9242-450-001

8654-117-008

8654-117-008

8654-117-008

9242-175-000

9242-175-007

9242-175-001

8654-117-015

8654-117-015

8654-117-015

[l e DS e Y e e B B B A B IS R S N S S

g’ . 15 | Tube Assy, Drain
o 8 16 | Screw Tube (Bracket to Base 1/4Bx3/4
[}
3 a 17 | Hose, Overflow to drain
18 | Clamp, Overflow Hose
)
0 19 | Fill Hose, Vacuum Brkr. to Tub
7}
E * | Dispenser Soap
o * | Gasket, Dispenser
] * | Nut Spring SS
"q") E 20 | Hose, Dispenser to Tub
E. _g * | Clamp, Dispenser Hose
CTJ . 21 | Hose, Pressure Switch
b
£ &J * | Clamp, Pressure Switch Hose
[}
= E
S g
B8
2E
w o
O

@ Part # 8533-114-001 2/24

= =
)
3
=
3
@

13121411 109

19 15 1817 1

. B o — T -

Sooo
PRENCF R
-

Part # 8533-114-001 2/24 @



Accessories

Notes

Kits &

Wiring
Harnesses | Assemblies

Cabinet &

Rear

View |Front Panel

& Bearings

)
(1°}
Q
(7]
c
()]
©
£
=
O

Door
Lock

Door

& Drain

Water Inlet Valve Breakdown Part # by Model

Water Inlet & | Chassis | Loading

Key Description

*

Valve, Water Inlet (includes 1 thru 6)

T300
9379-183-012

T400
9379-183-012

T600
9379-183-012

QTY

Screen, Inlet end of valve

9555-056-001

9555-056-001

9555-056-001

Coil Assy., 120 V Invensys

9089-017-001

9089-017-001

9089-017-001

Electrical

Diaphragm Invensys (Viton)

9118-049-002

9118-049-002

9118-049-002

Components| Rear Channel

Diaphragm Invensys (EPDM)

9118-049-001

9118-049-001

9118-049-001

Diaphragm Invensys (EPDM NSF)

9118-049-003

9118-049-003

9118-049-003

Panel

Guide, Solenoid Invensys

9211-021-002

9211-021-002

9211-021-002

Control

Armature Invensys

9015-008-001

9015-008-001

9015-008-001

ajlu|bh|lWlWlW|IN |~

Spring, Armature Invensys

9534-298-001

9534-298-001

9534-298-001

NININININININININ

@ Part # 8533-114-001 2/24

Part # 8533-114-001 2/24 a

ejeq

= =
)
3
=
3
@

sped




Cabinet &
Front Panel

Cylinder, Seals,

Water Inlet & | Chassis | Loading | Door

Electrical
Components

)
(]
=
o
0
7]
(]
Q
Q
<

Lock

Assemblies

Harnesses

View

& Bearings

Door

Rear Channel

Water Inlet & Rear Channel

Key Description T300 T400 T600 QTyY
1 | Channel Assembly, Rear 9947-025-001 | 9947-026-001 | 9947-026-001 1
2 | Screw, #10B x 1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
* | Nut, Spring 8640-399-007 | 8640-399-007 | 8640-399-007 | 4
3 | Mounting Plate Water Valves 9452-813-001 | 9452-813-001 | 9452-813-001 1
4 | Nut-Elastic stop, #10-32 8640-413-004 | 8640-413-004 | 8640-413-004 | 2
5 | Valve, Water Inlet (dual outlet) (see Water Inlet Valve Breakdown | 9379-183-012 | 9537-195-002 | 9537-195-002 2

for individual parts)
6 | Screw, Valve Mtg 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
7 | Wire-Assy, Jumper, Yellow 8220-123-001 | 8220-123-001 | 8220-123-001 1
8 | Shield over Water Valves Plastic 9550-194-001 | 9550-194-001 | 9550-194-001 1
9 | Push Clip 9083-121-001 | 9083-121-001 | 9083-121-001 2

10 | Vacuum Breaker 9610-001-001 | 9610-001-001 | 9610-001-001 1
* | Bracket, Vacuum Breaker 9029-266-001 | 9029-077-001 | 9029-077-001 1
* | Vacuum Breaker Cap (Red) 0935-135-002 | 0935-135-002 | 0935-135-002 *
11 | Screw, #10B x 1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
* | Clamp, Hose to Vacume Braker 8654-117-015 | 8654-117-015 | 8654-117-015 1
* | Hose, Vacuum Breaker to Tub 9242-458-001 | 9242-458-002 | 9242-458-002 1
* | Clamp, Tub End 8654-117-009 | 8654-117-009 | 8654-117-009 1
12 | Hose, Valve to Vac. Braker 9242-453-020 | 9242-453-020 | 9242-453-020 | 4
* | Hose, Cold, Vac. Brkr. dispenser 9242-453-013 | 9242-453-016 | 9242-453-009 1
* | Hose, Hot, Vac. Brkr. dispenser 9242-453-007 | 9242-453-017 | 9242-453-008 1
13 | Clamp, Hose-Worm 8654-117-015 | 8654-117-015 | 8654-117-015 12
14 | Hose, overflow Suds 9242-463-003 | 9242-463-003 | 9242-463-003 | 4
* | Clamp, Hose-Spring (overflow to tub back) 8654-117-018 | 8654-117-018 | 8654-117-018 2
15 | Plate Assembly, Drive Mounting 9452-847-001 | 9452-847-001 | 9452-847-001 1
16 | Nut-#10-32UNF, 2B 8640-413-002 | 8640-413-002 | 8640-413-002 | 4
17 | VFD Delta “MS300” drive 120 volt 9375-033-002 1
* | VFD Cooling Fan 9189-016-001 1
17 | VFD Delta “MS300” drive 208-240 volt 9375-034-002 | 9375-035-002 | 9375-035-005 | 1
* | VFD Cooling Fan 9189-015-001 | 9189-016-001 | 9189-016-001 1
* | Key Pad-Display Delta “MS300" Drive 9150-058-001 | 9150-058-001 | 9150-058-001 | 1
18 | Cable-Data, Communication 9806-025-001 | 9806-025-001 | 9806-025-001 | 1
19 | Bushing, 7/8 9053-067-002 | 9053-067-002 | 9053-067-002 | 1
* | Cord assembly (-10 model only) 9802-037-009 | N/A N/A 1
20 | Clip Strain Relif 8618-037-001 | N/A N/A 1
21 | Plug, 7/8 9545-041-006 | 9545-041-006 | 9545-041-006 | 1

22 | Bracket, Terminal-Mounting 9029-265-001 | 9029-265-001 | 9029-265-001 1

23 | Screw, #10B x 1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 4

24 | Label-Warning 8502-639-001 | 8502-639-001 | 8502-639-001 1

25 | Strip-Terminal Marker 9558-025-001 | 9558-025-001 | 9558-025-001 | 1

26 | Terminal Block 9897-033-002 | 9897-033-002 | 9897-033-002 | 1

27 | Screw-Phillips, 6ABx3/4 9545-031-010 | 9545-031-010 | 9545-031-010 2

28 | Harness-Power, Terminal Block 9627-747-003 | 9627-747-003 | 9627-747-003 1

29 | Bushing, 1” 9053-067-004 | 9053-067-004 | 9053-067-004 | 1

30 | Terminal Lug, Solderless 8652-134-001 | 8652-134-001 | 8652-134-001 1

31 | Lock-Washer Extooth #10 8641-582-006 | 8641-582-006 | 8641-582-006 1

31 | Screw, #10-32 TTX 1/2 GRN 9545-008-027 | 9545-008-027 | 9545-008-027 | 1

32 | Bushing, 3/4 9053-067-002 | 9053-067-002 | 9053-067-002 | 1

@ Part # 8533-114-001 2/24

20

11

21 2322 30 3132

Key Description T300 T400 T600 QTY

10

12
2425 27 26

14

34

36

33 | Braking resistors (200 ohm) (-10) 9483-004-002 1
33 | Braking resistors (200 ohm) 9483-004-002 | 9483-004-002 | 9483-004-002 | 2
34 | Screw-#10Bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
* | Wire Assy -Violet, (24" T300-10) 8220-118-001 | N/A N/A 2
35 | Wire Assy, Jumper 8220-117-002 | 8220-117-002 | 8220-117-002 2
36 | Screw, #6-32x5/16 9545-044-006 | 9545-044-006 | 9545-044-006 | 4
37 | Nut, #6-32 8640-411-003 | 8640-411-003 | 8640-411-003 | 4
* | Cover Controls 9074-267-001 | 9074-267-001 | 9074-267-001 1
* | Screw-#10Bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 1
* | Label-Warning, Notice 8502-761-001 | 8502-761-001 | 8502-761-001 1

= =
)
3
=
3
@

ui0)

Part # 8533-114-001 2/24 @



Description
Trough Assy,Controls 120 Volt (all parts below 7-28 & trough)

9857-200-001

1 | Trough Assy,Control 208-240 volt (all parts below 7-28 & trough)

9857-254-001

9587-256-001

9857-258-001

Accessories
-

* | Trough only

9839-018-001

9839-018-001

9839-018-001

* | Screw, Trough Sides

9545-008-026

9545-008-026

9545-008-026

Lockwasher #10

8641-582-006

8641-582-006

8641-582-006

2 | Angle Support Trough

9003-337-001

9003-337-001

9003-271-001

Kits &
Assemblies
*

* | Screw, Trough Bracket

9545-008-026

9545-008-026

9545-008-026

9545-008-027

9545-008-027

9545-008-027

8641-582-006

8641-582-006

8641-582-006

8711-004-001

8711-004-001

8711-004-001

9545-008-026

9545-008-026

9545-008-026

BBl 3 | Screw GRN. #10-32x 1/2”
o 0
£ ] * | Lockwasher #10
™
§ g 4 | Transformer, Control 208/240 (Secondary Voltage to 115 volts)
b = 5 | Screw, Mtg #10Bx1/2”
* | Lockwasher #10

8641-582-006

8641-582-006

8641-582-006

Wire Assy-BLK/RED, 8 1/2”

8220-001-230

8220-001-230

8220-001-230

Wire Assy-BLK/BLUE, 8 1/2”

8220-001-231

8220-001-231

8220-001-231

Terminal Block Assy, POWER

9897-026-004

9897-026-004

9897-026-004

Cabinet &
Front Panel
¥|oo|N|O

Screw, Mtg 8Bx3/8"

9545-045-012

9545-045-012

9545-045-012

9631-381-018

9631-381-018

9631-381-018

9200-001-002

9200-001-002

9200-001-002

8636-018-001

8636-018-001

8636-018-001

8502-716-001

8502-716-001

8502-716-001

9473-006-001

9473-006-001

9473-006-001

9548-285-001

9548-285-001

9548-285-001

9627-796-001

9627-796-001

9627-796-002

9545-008-027

9545-008-027

9545-008-027

8641-582-006

8641-582-006

8641-582-006

8652-130-037

8652-130-037

8652-130-037

“E S 9 | Wire Assy, RED, #36, 7"
()]
&) S 10 | Fuse Holder
* | Fuse 1.5 amp
()
T W * | Label Fuse 1.5 amp
8 g’ 11 | PCB assembly Relay Main
a—; g * | Support-PCB, 3/8 Edge Holding
'g o0 12 | Harness Drain/Therm/Sol, P17
3. o3 13 | Screw GRN. #10-32x 1/2"
* | Lockwasher #10
§ — * | Lug, Grounding
(a] 3 14 | Harness P19/Water Valve

9627-795-003

9627-795-003

9627-795-004

15 | Harness P8/P16

9627-794-001

9627-794-001

9627-794-001

16 | Harness P20/P21

9627-793-001

9627-793-001

9627-793-001

Door
—
~N

Bushing , Wire 7/8

9053-067-002

9053-067-002

9053-067-002

18 | Standoff Twistlock

9527-002-002

9527-002-002

9527-002-002

NG I O e SO I SO IS SO S e N IS B IS I IOV I O I I I N N PO P I OVIN (T N N I T

19 | Harness P5/Pressure -10

9627-908-001

20 | Harness P5/Pressure

9627-908-002

9627-908-004

9627-908-007

& Drain

* | Harness Doorlock, Switch P4/P15

9627-791-003

9627-791-003

9627-791-004

21 | Transformer, (Step Down)120VAC / 24 VAC 50/60hz

8711-009-004

8711-009-004

8711-009-004

22 | Screw, Transformer #8Bx1/4"”

9545-045-001

9545-045-001

9545-045-001

* | Lockwasher #6 exttooth

8641-582-005

8641-582-005

8641-582-005

PCB assembly Control /Display

9473-010-001

9473-010-001

9473-010-001

* | Kit-Pressure Sensor, Electronic

9732-314-001

9732-314-001

9732-314-001

Water Inlet & | Chassis | Loading

Rear Channel
b}

24 | Kit-Repacement, Pressure Sensor (only)

9732-315-001

9732-315-001

9732-315-001

* | Support-PCB, 3/8”, Edge Holding

9548-285-001

9548-285-001

9548-285-001

25 | Screw, #8B x 1/4”

9545-045-001

9545-045-001

9545-045-001

Wire Assy BLK/BLU

8220-001-233

8220-001-233

8220-001-233

* | Wire Assy RED/BLU

8220-001-232

8220-001-232

8220-001-232

RlRrlRr|RrlRr==NIN =] =]~

Electrical
Components

Control
Panel

@ Part # 8533-114-001 2/24

[y s .

Electrical Comp

Electronic Pressure Sensor

buijpuey

Part # 8533-114-001 2/24 @



Accessories

Description

Panel Control Assembly(panel only)

Control Panel Part # by Model

9989-557-001

9989-558-001

9989-559-001

* | Screw, to Side Panels 5/16, Hxwshrhdundct #10Bx 1/2"

9545-008-026

9545-008-026

9545-008-026

Plate-Latch, Top

Kits &

9452-625-001

9452-625-001

9452-625-001

Nut, #8-32

Assemblies

8640-412-005

8640-412-005

8640-412-005

Post Locator Top

9467-024-001

9467-024-001

9467-024-001

Nut Hexkeps #6-32

8640-411-003

8640-411-003

8640-411-003

9355-001-001

9355-001-001

9355-001-001

Screw FillHDCR 10Bx1/2" Guide

Harnesses

9545-008-023

9545-008-023

9545-008-023

Spacer Pushbutton (Micro)

9538-192-001

9538-192-001

9538-192-001

Pushbutton Control (coin)[Blue]

9035-062-001

9035-062-001

9035-062-001

2
3
4
5
6 | Locator Panel
7
8
9
9

Pushbutton Control (coin)[Black]

9035-062-002

9035-062-002

9035-062-002

10 | Retainer Pushbutton (Micro)

9486-160-001

9486-160-001

9486-160-001

Cabinet &
Front Panel

11 | Nut Hexelasticstop #4-40

8640-424-002

8640-424-002

8640-424-002

12 | Spacer Plastic #6x9/16

9538-157-018

9538-157-018

9538-157-018

13 | PCB assembly Control /Display STOP

9473-010-001

9473-010-001

9473-010-001

Rear
View

14 | Nut Elasticstop #6-32

8640-411-002

8640-411-002

8640-411-002

15 | Nut-Hexkeps, #6-32

8640-411-003

8640-411-003

8640-411-003

16 | Harness LEDPCB

9627-797-001

9627-797-001

9627-797-001

* | Harness Doorlock, Switches P4/P15

9627-791-003

9627-791-003

9627-791-004

17 | Spacer Plastic #6x9/16

9538-157-018

9538-157-018

9538-157-018

18 | PCB assembly Mode lights

& Bearings

9473-005-001

9473-005-001

9473-005-001

Cylinder, Seals,

19 | Nut Hexkeps #6-32

8640-411-003

8640-411-003

8640-411-003

* | Mode Light Backing Window

9635-022-001

9635-022-001

9635-022-001

20 | Accecptor-Coin, Optical

9021-092-002

9021-092-002

9021-092-002

t
gﬁ
as

21 | Retainer, Coin Accecptor

9486-149-001

9486-149-001

9486-149-001

22 | Screws, Torx, T-10, 4Bx3/8ss

9545-053-002

9545-053-002

9545-053-002

23 | Switch Assembly Emergency Stop (includes wire harness)

9732-223-001

9732-223-001

9732-223-001

Door

24 | Spacer Plastic #8x5/16 E-Stop

9538-157-020

9538-157-020

9538-157-020

25 | Plate to mount e-stop button

9452-725-001

9452-725-001

9452-725-001

26 | Nuts-Hexkeps, #8-32

8640-412-005

8640-412-005

8640-412-005

27 | Plastic Shield over main PCB

9550-184-001

9550-184-001

9550-184-001

28 | Nuts-Hexkeps, #8-32

8640-412-005

8640-412-005

8640-412-005

29 | Nameplate,Control Panel (Blue)

9412-208-002

9412-210-002

9412-212-002

Water Inlet & | Chassis | Loading

HlRrlR,rlR,rlRrlWIR,rWIR,IN]~IN]R,R~IN]~R,NRrlR,r],rlOulR,rlOaIN]R, R~ ININININNINDIR,]DS] -

g 29 | Nameplate,Control Panel (Black) 9412-208-001 | 9412-210-001 | 9412-212-001

2 * | Label Name Plate RH (Blue) 8502-744-001 | N.A. N.A.

2 * | Label Name Plate RH (Black) 8502-744-001 | N.A. N.A.

8 30 | Motor Ass'y, Door Locking (see Door Lock Group for parts break- 9892-015-001 | 9892-015-001 | 9892-015-001

[~ down)
_ 2 31 | Nuts-Hexkeps, #8-32 8640-412-005 | 8640-412-005 | 8640-412-005 | 3
§ E) * | Battery 8612-001-001 | 8612-001-001 | 8612-001-001 1
*3 g_ 32 | Cable, USB 9806-022-001 | 9806-022-001 | 9806-022-001 | 1
% g * | USB Retainer 9486-159-001 | 9486-159-001 | 9486-159-001 | *

O 33 | Screw-Torx T10, #4-40x3/8ss 9545-053-002 | 9545-053-002 | 9545-053-002 2

34 | Nut, Spring 8640-399-008 | 8640-399-008 | 8640-399-008 | 2

@ Part # 8533-114-001 2/24

BEXTER
F AT

T80

Sogon

DEXTER _

&
(@)
ao
5 3
Q

20 23

Part # 8533-114-001 2/24 @



Accessories

Key Description

* | Transient Voltage Surge Suppressor Infomational

T300
8507-330-001

Labels and Diagrams WCO Models

T400
8507-330-001

T600
8507-330-001

QTY

Notes

* | Label High Voltage Warning

8502-614-004

8502-614-004

8502-614-004

ui0)

Assemblies

* | Label Fusing & Installation

8502-619-004

8502-619-004

8502-619-004

= =
)
3
=
3
@

* | Label Quality

8511-001-002

8511-001-002

8511-001-002

Label, Door Opening-Blue

8502-757-002

8502-757-002

8502-757-002

Label, Door Opening-Black

8502-757-001

8502-757-001

8502-757-001

Harnesses

8502-759-002

8502-759-002

8502-759-002

Label, Warning Risk of Injury-Black

8502-759-001

8502-759-001

8502-759-001

1
1
2 | Label, Warning Risk of Injury-Blue
2
1

Manual-Operators

8514-296-001

8514-296-001

8514-296-001

o e e e e e T

Cabinet &
Front Panel

View

Cylinder, Seals,
& Bearings

Door
Lock

DO NOT TRY TO OPEN DOOR WHEMN

THE DRUM IS STILL TLRMNINLG
YOU SEE WATER IN THE WiNDOW
ANY CYCLE LIGHT 1S STILL OM

=
=}
(=}
(a]

(=)}
=
©

1]

o
|
i

(]

7}

)
=
(8]
]
wd
k)

o
(=]

™

[
wd
s

iF POWER IS5 INTERRUPTED

THERE WILL BE A 2-1 MINUTE DELAY
REFORE THE DOOR CAN BE OPENED

Electrical
Components| Rear Channel

A

iy DR

i

HEVER ALLOW CHILDREN TOD

OPERATE THE MACHIME
PLAY M OR AFCUND LA CHINE

@ Part # 8533-114-001 2/24

Part # 8533-114-001 2/24 @



Coin

Handling @
)
v &
H E S m
A o g |;
- )
-— 0 o
- 5 =
O c ¢38
o
) = ©
O T 25¢
C o Pc e
QD =T coc
N S&8s3E
OaAa=«gE
(7))
Q
)
o
=

S9I|qUIBSSY | sossauJeH | [dued JuUoly| MBIIA sbuiieag 3 3oo1 J00q | uieig @ | [Puuey) Jedy [sjusuodwo)| |sued @
S9110SSIDY B jouiqe) | Jedy |‘s|eas 4opuljAd| soog | Buipeo | sisseyd |3 19Ul 493 | [BDHIIDIT | |o43u0)



Accessories

Description

Optical Coin Acceptor

Optical Coin Acceptor

Starting after serial# 515483

9021-092-002

9021-092-002

9021-092-002

Kits &

Replacement Optical Sensor

9801-099-001

9801-099-001

9801-099-001

Screw, Highth Bar, 3mm

9545-039-002

9545-039-002

9545-039-002

Wiring
Harnesses | Assemblies

Cabinet &
Front Panel

Rear
View

Cylinder, Seals,
& Bearings

Door
Door Lock

Water Inlet & | Chassis | Loading
& Drain

Electrical
Components| Rear Channel

Control
Panel

Kit - Electronic Acceptor S9
(USA and Canada) 5 e
o =
Description % 0
KIT - Electronic Acceptor Conversion for C-Series (USA and Canada) 9732-301-004 | 9732-301-004 1 % g
Contact the Dexter Factory for Other Countries g
1 Electronic Coin Acceptor (USA and Canada) 9021-077-001 | 9021-077-001 1
2 | Harness for Electronic Coin Acceptor 9627-909-001 | 9627-909-001 1
3 | Transformer 120/18VAC 8711-015-001 | 8711-015-001 1 g!.? §
* | Wire Assembly - Blue 8220-001-338 | 8220-001-338 1 &N
* | Wire Assembly - Orange/White 8220-001-235 | 8220-001-235 1
4 | Coin Chute for Electronic Drop 9119-028-001 | 9119-028-001 1
* | Nut - Hex Elastic Stop 8640-424-002 | 8640-424-002 1
* | Screw, Torx 9545-020-004 | 9545-020-004 4
* | Screw, Hex 9545-045-001 | 9545-045-001 4
* | Label, Informative 6102-017-001 | 6102-017-001 2
* | Label, Warning 8502-730-001 | 8502-730-001 1
* | Instructions, Installation 8507-466-004 | 8507-466-004 1
5 | Coin Chute for Electronic Drop 9119-030-001 | 9119-030-001 1

@ Part # 8533-114-001 2/24

Part # 8533-114-001 2/24 @



Electronic Acceptor Coin Drop

Accessories

Setting the electronic coin acceptor switches C 0 ‘ N AC co pt@ r S W \tC h S o H‘ N g g
pam Some washer models come equipped with an electronic coin acceptor. Follow the instructions below for
i-Mlsetting the switches for the desired country and currencies. = a
. =
'E N . . . . United States 2 S
(] 1. The electronic coin acceptor has switch settings depending on the coins and country. See the table 53
a below for available values of the left and right coin inputs for the available countries. N o s M0 §1 (0 K0 Q
< 123456748 910 M 1213 141516 NORMAL SENSHWHY
WARNING: turn power off before and leave power off when changing the switches of the OFF OFF
electronic coin acceptor. ON ON

25¢ (NO TOKENS)
NORMAL SENSITITY

9011121314 15 16

QFF
ON

Harnesses

2. Turn power back on and test coins to ensure proper operation.

$1 (NO TOKENS)
NORMAL SENSITIITY

9011121314 15 16

QFF OFF
ON ON

Cabinet &
Front Panel

25¢, $1 AND .880 TOKEN
NORMAL SENSITIVITY

123456738 910 111213 14 15 16

OFF OFF

fl ON oN
12345678 910 111213141516

OFF OFF
ON oN

Rear
View

25¢ AND .880 TOKEN
NORMAL SENSITIVITY

$1 AND .880 TOKEN
NORMAL SENSITIVITY

Q0121314 15 16

OFF
oN

& Bearings

~
e
[}
@
1)

o
()}
o
=

>
)

.880 TOKEN
NORMAL SENSITIVITY

9011121314 15 16

QFF QFF
ON ON

Door
Lock

-

25¢, $1 AND .990 TOKEN
NORMAL SENSITIVITY

12345678 910111213141516

QFF OFF
N ON

Door

25¢ AND .390 TOKEN
NORMAL SENSITIVITY

10

12345678 910111213141516

OFF OFF
ON oN

EFENENEEDN IRRERDNNE $1 AND .990 TOKEN

NORMAL SENSITIVITY

Q0T 1213 14 15 16

OFF
oN

.990 TOKEN
NORMAL SENSITIVITY

i 9011121314 15 16

OFF

Water Inlet & | Chassis | Loading

Rear Channel

25¢ — one pulse on left washer/dryer input
$1 — one pulse on right washer/dryer input
880 TOKEN — one pulse on left washer/dryer input

990 TOKEN — one pulse on right washer/dryer input
Dip Switches

Electrical
Components

@ Part # 8533-114-001 2/24 Part # 8533-114-001 2/24 @



ies

Accessor

Coin Acceptor Switch Settings

Canada Canada

ON ON ON
25¢, $1(0LD & NEW), $2(0LD & NEW)

Comn Acceptor_Switch Settings

Canada Canada

ON ON
25¢, $1(0LD & NEW), $2(0LD & NEW)

Kits &

25¢, $1(0LD & NEW), $2(0LD & NEW)

25¢, $1(0LD & NEW), $2(0LD & NEW),
AND B8O TOKEN NORMAL SENSITVITY

Assemblies

172345678 9101112131418 16

OFF OFF
N N

iring

LI T e
OFF
oN

w

Harnesses

AT
OFF OFF
oN ON

—n

12345678 91011138 IE

Cabinet &
Front Panel

OFF OFF
oN N

12345678 OWNEZBNEEIE

OFF OFF
oN N

Rear
View

910111273 1415 16

OFF
N

LT E
OFF OFF
oN oN

Cylinder, Seals,
& Bearings

R
OFF OFF
oN oN

T2345678 9M011213EMEIE

OFF OFF
oN N

910 111213 14 18 16

OFF
oN

9101112131415 16

OFF OFF
oN ON

TZ2345678 SWIT12ENAEIG

OFF OFF
N N

910111273 1418 16

OFF

t
(]
[=]
(a]
[=)]
=
©
©
(=]
-
A
(7]
7]
©
=
O
L]
9 E
©
S £
qL)U
t
wd
©
S

Electrical
Components

(NO TOKENS) NORMAL SENSITMVITY

$1(0LD & NEW) AND $2(0LD & NEW)
(NO TOKENS) NORMAL SENSITMTY

25¢ AND $2(0LD & NEW)
(NO TOKENS) NORMAL SENSITMITY

25¢ AND $1(0LD & NEW)
(NO TOKENS) NORMAL SENSITMITY

25¢ (NO TOKENS)
NORMAL SENSITIVITY

$2(0LD & NEW)
(NO TOKENS) NORMAL SENSITMTY

$1(0LD & NEW)
(NO TOKENS) NORMAL SENSITMITY

25¢, $1(NEW ONLY), $2(NEW ONLY)
(NO TOKENS) NORMAL SENSITVITY

$1(NEW ONLY) AND $2(NEW ONLY)
(NO TOKENS) NORMAL SENSITVITY

25¢ AND $2(NEW ONLY)
(NO TOKENS) NORMAL SENSITMVITY

25¢ AND $1(NEW ONLY)
(NO TOKENS) NORMAL SENSITMVITY

$2(NEW ONLY)
(NO TOKENS) NORMAL SENSITMITY

$1(NEW ONLY)
(NO TOKENS) NORMAL SENSITMITY

—n

12345678

OFF
ON

OFF
ON

910 111213 14 15 16

OFF
N

S Iz 19 T 18
OFF
N

STz T e
OFF
N

910 11 1213 14 15 16

OFF
N

910111213 14 15 16

OFF
N

91011121314 15 16

OFF
N

ST 0T B e
OFF
oN

S Iz 197 T 19
OFF
oN

910 111213 14 15 16

OFF
N

910 1112 13 14 15 16

OFF
N

910 11 1213 14 15 16

OFF
N

910111213 14 15 16

OFF
N

910111213 14 15 16

OFF

25¢ — one pulse on left washer/dryer input
$1 — one pulse on right washer/dryer input
$2 — two pulses on right washer/dryer input
880 TOKEN - one pulse on right washer/dryer input
990 TOKEN — one pulse on right washer/dryer input

$1(0LD & NEW), $2(0LD & NEW)
A

25¢, $2(0LD & NEW) AND
830 TOKEN NORMAL SENSITIVITY

25¢, $1(0LD & NEW) AND
880 TOKEN NORMAL™ SENSITIVITY

25¢ AND .880 TOKEN
NORMAL SENSITIVITY

$2(0LD & NEW) AND
880 TOKEN NORMAL SENSITIVITY

$1(0LD & NEW) AND
880 TOKEN NORMAL SENSITIVITY

25¢, $1(NEW ONLY), $2(NEW ONLY)

AND .880 TOKEN NORMAL SENSITIVITY

$1(NEW ONLY), $2(NEW ONLY) AND
880 TOKEN NORMAL SENSITIVITY

25¢, $2(NEW ONLY) AND
880 TOKEN NORMAL SENSITIVITY

25¢, $1(NEW ONLY) AND
.880 TOKEN NORMAL SENSITIVITY

$2(NEW ONLY) AND
880 TOKEN NORMAL SENSITIVITY

$1(NEW ONLY) AND
880 TOKEN NORMAL SENSITIVITY

1
ND .880 TOKEN NORMAL SENSITIVITY

OFF
on

OFF
on

OFF
on

OFF
on

OFF
on

OFF
on

91011213 1415 16

OFF
N

910 11213 14 15 16

OFF
oN

910 111213 14 18 16

OFF
oN

G101 1273 14 18 16

OFF
oN

910 111273 14 18 16

OFF
oN

810 111213 14 18 16

OFF
oN

810 1 1273 14 18 16

OFF
oN

810 112 13 14 15 16

OFF
oN

810 112 13 14 18 16

OFF
oN

810 111213 14 15 16

OFF
oN

810 1 1213 14 15 16

OFF
oN

810 111213 14 15 16

OFF
oN

810 1 1213 1415 16

OFF

AND 1990 TOKEN NORMAL SENSITMTY

SO 5
OFF
oN

$1(0LD & NEW), $2(0LD & NEW)
AND 990 TOKEN NORMAL SENSITVITY

SRS 1475 1
OFF
oN

25¢, $2(0LD & NEW) AND
.990 TOKEN NORMAL SENSITIVITY

S
OFF
oN

25¢, $1(0LD & NEW) AND
.990 TOKEN NORMAL SENSITIVITY

xR
OFF OFF
oN oN
NORUAL SINSTMTY -
T SonrniEn
OFF OFF
oN oN

$2(0LD & NEW) AND
990 TOKEN NORMAL SENSITVITY

S
OFF
oN

$1(0LD & NEW) AND
990 TOKEN NORMAL SENSITVITY

T
OFF OFF
oN oN
WG 550 TOHEN KR, SENSTY "y
el
OFF OFF
oN oN

$1(NEW ONLY), $2(NEW ONLY) AND
990 TOKEN NORMAL SENSITIVITY

S
OFF
oN

25¢, $2(NEW ONLY) AND
.990 TOKEN NORMAL SENSITIVITY

L -
OFF OFF
N N
,2959% %Qéin%WLAgEDNSWMW " ymmun"
i B
OFF OFF
N N

$2(NEW ONLY) AND
990 TOKEN NORMAL SENSITIVITY

TS T 18
oFF
ON
$1(NEW ONLY) AND
990 TOKEN NORMAL SENSITIVITY

910 1172 13 14 15 16

OFF

25¢ — one pulse on left washer/dryer input
$1 — one pulse on right washer/dryer input

$2 — two pulses on right washer/dryer input

.880 and .990 TOKEN NORMAL
SENSITIVITY

$1(0LD & NEW), $2(0LD & NEW),
880 AND 1990 TOKEN NORMAL
SENSITVITY

25¢, §2(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY

25¢, §1(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY

25¢, 880 AND .990 TOKEN
NORMAL SENSITIVITY

$2(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY

$1(0LD & NEW), .880 AND
.990 TOKEN NORMAL SENSITIVITY

25¢, §1(NEW ONLY), $2(NEW ONLY),
880 AND .990 TOKEN NORMAL
SENSITIVITY

$1(NEW ONLY), $2(NEW ONLY), 880
AND 990 TOKEN NORMAL
SENSITIVITY

25¢, §2(NEW ONLY), 880 AND
990 TOKEN NORMAL SENSITIVITY

25¢, §1(NEW ONLY), .880 AND
990 TOKEN NORMAL SENSTIVITY

$2(NEW ONLY), .BBO AND
.990 TOKEN NORMAL SENSITIVITY

$1(NEW ONLY), .BBO AND
.990 TOKEN NORMAL SENSITIVITY

.880 TOKEN — one pulse on right washer/dryer input
990 TOKEN — one pulse on right washer/dryer input

@ Part # 8533-114-001 2/24

Part # 8533-114-001 2/24 @




Maintenance Instructions

Electronic Acceptor

- |Accessories
Assemblies

Wiring
Harnesses

Cleaning the electronic coin selector

The EMP 500 v5 is an extraordinarily robust coin selector and operates relatively maintenance free.
However, it should be cleaned at regular intervals (minimum once a year) especially if it is operating in an
environment with high levels of dust, smoke or nicotine. The cleaning intervals are of course dependent on
the level of air borne contaminants.

Cabinet &
View [Front Panel

Cylinder, Seals,
& Bearings

Door
Lock

Door

Clean the coin path with soft brush and wipe the exposed surfaces. Use an alcohol moistened cloth. If you
find solid residues stuck to the coin rail remove it with an alcohol moistened cloth.

Water Inlet & | Chassis | Loading

Rear Channel

Electrical
Components

Location of the optical sensor within coin outlet.

Optical sensors may be cleaned with a soft brush
very carefully with an air spray duster.

Notes

ui0)

= =
)
3
=
3
@

@ Part # 8533-114-001 2/24

Part # 8533-114-001 2/24 @



Part # 8533-114-001 2/24

Parts Coin
Data Handling
— — — — — — — — — — — —
/HO9—HdL—-OVAOCZL  Wv4OvId ONIgm ... e e e e e e =1
NAGZ! NG Ih NIoD €1 02 ILYNEZLTY _ —
V100—-998-9056 N/d asny | 43 | w300
| oo
s s | o | b ==a0isio, |
29SWO0Z 0L _/ NOY 13T A [o]R
—— e — | | | | 2505 38 1smn ~_ S T |
) | | P ———a NS M N — —
” 38VD Q30T3IHS
m & NYB/LHM — L ++ _ — I 3AHO 8SN HIM HOLIMS 01dO
ONINVVH90Yd 403 ] NIOO LT
a NE/LHM _ _ _ — —
_ — [ NI | | . |
I — ¥ / o ] —
|—|_ L= _‘_| | i / g 2 H
.H SIAVA MILVM = = i 5 A/ 8 w w m —
D anL gi109 - LD _ _ U(MvN WW m “ W M M ° M
¥3N3LI0S 100 - &3 I . EH . | le 3% € o o l
_ — b2 of . ol Zn
=4 Ry L reses | 5= VT et ¢
£ L=ttt et : _ Elgep ][ & = |
= o
.vh — OVAOTL - o — - mm j z m I
a39 zid w e w
N =—CT] ¥ S 4 sf=|2 & —
+ I ] il | L1 S\ g =5 2
o _ - _ S aE |
(2]
> | | * \_J[ 2
" | N\ I
o N[O ok= i — — (WNOILO)
o HOLING MY¥903d
A — _ _ IAVNIILTY gl =) _
i ZHO9—Hd L —OVAOZ | — — =2k g =
— IRSIT —
o wabre| | I i . 5
ano [O16 1 g Gy ¢
S N . | o !
—"_ N, 7/
= o Bxﬂ:_ | — ; — / 2 @ .m. M —
J— a <
o] I =l 5 (i4d 8
V = aw YW " — s | MACE Z —
I ] e | of:
.. EEE . suns3is I ~88
22| 3 .
o I fald = p | o
0 L] Q3sg
A _v s REQY | — HOUMS
m< ¥ a3HOIV
— h% | HONOYL TOMINOD  NOILYIOT | |
— 007 ¥00Q s
[=====ss)] — zs |5
Q4A 1 S S D s | J
_ _ Q33/940 _
- ] m - h ma/o¥0 mmmw
m ] M._.| YOLOW ”‘ w.>_<um — — 5901 MOOTNN —
] 1— 0 SHOLVNLOVONNIHL .
MovE  NOILYOO1 — NOLIO8  INOILYOO1 _ L INO¥4 dOL  :NOILVOO1

__ _ALTERNATE
r CIRCUIT 7
| BREAKER |
N
L _*1 1
120VAC—1PH—60HZ | ruse |
L1 BLK/RED L RED 4 M\ | RED 120VAC RED 120VAC
N BLK/BLK BLU N N
GND
O 2
— 2 @ | < |z DOOR LOCKED
) = P = T |= SWITCH
m
DOOR CLOSED DOOR LOCKED
© ~ SWITCH SWITCH B
L =l
m a|.\.lmmu THERMOACTUATOR #1
O @ o P12 LOCK
= < 2 ORG/BLU Az An, BLU
I
DOOR LATCHED | THERMOACTUATOR #2
Q SWITCH 3 K3 UNLOCK
S P17-3 ORG/RED BLU
(0)p) i ORG | ORG PIS{i; = VWV
P17-4
o) YEL YEL pi4 = L DOOR Lock
YEL YEL P13 @ P17-5 WHT/RED ey BLU
C GRN/YEL Kt =
-Fh Vﬁﬂ ORG P4-6 |LOCK +24VRTNP21-1 WHT P20-1 |RTN HOT WATER
VIEWED FROM THE vasher's Front| () LT L2 Dem - vIs WHT/RED P4-] LATCH Bai-4  BLK P20-4/¢3 VALVE #2
THE CYLINDER IS TO ROTATE CCW BLK P4-3 p24vIC P19-1 ORG ey YEL
AT THE START OF ALL CYCLES. DRAIN|P8-1 BRN/YEL P16-1 _@u % ~ HOT WATER
RED P71 |esvac TL0K[PB=2  ORG/BLU Ple-2lg] & _ AR
4+ @  veRmBLE L avac NoK[P8=3  [RG/RED Ple-3i3 | !mGIJ RED vEL
T it 1 FREQUENCY RED Lk-NTR[PB=4 WHT/RED Plo-4l] W 1o Fanaaae
(@) 4 o It DRIVE 120Mag P4VAC g~ COLD WATER
V g ceD HoT-2|P8-6  RED/ORG  P16-6icy| & Kidpg-5 VALVE #2
S T 13 HOT-1 [P8-7  RED/YEL P16-70; WHT/BLU sy YEL
& MOTOR Rn4o L] RED coLp-2[pg-8  WHT/BLU P16-8fZ| = K COLD WATER
O o DRIVE PORT STEP-DOWN coLp-1 |P8-9  WHT/ORG P16-9; AMn P17-1 VALVE #1
SYSTEM
oN [ TRANSFORMER Jog1 RINPS=11 BLU  Ple-1ikm Kelp1t WHT/BRN oy YEL
i 11 (T2 |73 1 SERIAL
[T PORT,
ABLE SHIELD GR W] - |P16-1 WHT ____—, ALTERNATE wﬂpr&m
b : e [] O [P T — T eEnoea swrre
1- |
EMERGENCY = a
Q ERCE F./meu RED PI=1 14 £5 mmzlmrD BLU
© SWITCH \\I/d =
. USB CABLE FOR PROGRAMMING
= @ voToR GRN GRN P2-4 I\ & pipr [0 WITH USB DRIVE GRN
P2-3 || — =
() (ORG RIGHT_COIN OPTIONALY re 18] = :
V LEFT COIN RED 1 Fil? S P3-1  WHT P7-1 rspiv
OPTO SWITCH N \V 7 9lpa2 wHT P7-2 |r sinse WATER VALY
LU P3-7 o O[P3=3___WHT P7-3 |, -
oy L1 & m[P3-4 WHT P7-4 <me HF - HeT S8
o _Pe3-5s | O =[E3-5  WHT P75 lrvase C2 — COLD SOFTENER
S _P23-4| = ulP3-6 WHT P7-6 lcOM P1-2 ADD ¢1 - COLD TUB
RED P23-3 *SVDC  3[P3-7  WHT P7-7 lov —J lp1-1 | BLEACH
(ep) BLU p23-2 |DCOM —|P3-8 WHT P7-8 l\/c _
1 = 3 Pa3-1 [+18VIC P3-9 WHT P7-9 mnrmmmnzhmrmmrm
= LEFT COIN _M —  SUIYEL _PS-8 | LED
s [T 32~ [ HicH ora| | P56 | PCR
= f PRESSURE I £ ﬂm%mﬂr
3 £33
: m f 2222 4l ORG | mw-w JUMPERS
0.1 -
50V - 21 | YEL [P5-1
22 A LOV P/N 9506—866—001A
20 LB COIN, VF DRIVE, 120VAC
WITH START AND STOP BUTTONS
RED
COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND mooammn_ RED
_ SCHEMATIC 120VAC—1PH—60HZ

S3I|qUIASSY | sossauleH

S9110SS3J20Y

B j0UIqe)

|oued Juodd| MIIA

sbulieag 3
‘sjeas “19pulji)

207 100Q u

100

lel @3 (Id

Buipeo | sissey) |3 I9|uI 121eM

uuey) Jeady [sjusuodwo)
|ed111d9|3

|oued
|oJ3uo)

Part # 8533-114-001 2/24



Parts Coin
Data Handling

ZHO9—HdS /1 —AO¥Z—80¢ NVHOVIA ONIHIM
AOVZoS0 ‘3N Ih N0 &1 0T Fhoeany
V100—-£98—9056 N/d 3sn4 _«.__.u__”_Mme |
AV GL ‘ — -
| NSt 235W00Z 0L T
| | %95Wog 39 1SN ~ Al L
— e s E—— J ﬁ ﬂl II_ s Ema e E—aE o o Ema o e J _ HIGIM 3STNd NIOD |~ I/’/I/ AINO STIGOW me_
N ~ +
e 7T I P At -
7 L _
_ r+ | s s, | = : SIS
P — | | [ RS || 2 | — L o0
o — TE c | = | §) ] |_ _l
s == B : i ji
D N N L Ik g :
SINWA ¥ILVM ¢ — 1 -\ & 5 | 8
I 35 H it AR
e [ ge= 8 =L = I g| 3= g ol Jo
anL 1OH — LH — — VAYZ 0 OWASLL — c |3 Gm 1 L =3
© ov0S IOH — zH HINYOASNVAL bl 8% i |_m 8L 3 m
SIATVA JIIVM - Z
- ATVA STV | l e < | | °l 22 _.m._u_ _H g m“m
g @ i g3 =z ©
S I _.. 8 A=K =l
- — ) Zid - g _ W -
- _ = | ° 2
— NEry rid — N\ |_ > W
> - —_ _ __|||$| : 53]
O 2 [0 o ! o N\ °
3 o]
< M._u_“ M”__ w %| e — — — (WNOLLHO) Ka_ [1
N 22 ool HOLIMS WVO0Ud -
& IS — — Cma\,uu N_x — — e FEP 2 @ ; &
= HINYOISNVAL me 8 v~y O
o — JOYLNOD — 5 4 ) B2
N aNo — 1112 — / g v 3
ASOZ  AOYT ] S z
- . — "I [ - / rDv “ ” & "
|m_ =
o ' 1 N\ m OW- S
o g ] [T 1 5 vayus 8
] g 2z 2
D _ . - | iy
T — HOLINS 3UNSS3ud l— A BB &
m | — g QeEErt) | m
N : i FE it b &
— — HONOY¥L TOMINOD  :NOILYOOT — — s |8
| |
— — tops
¥00a
—
— 11— MW p — M M“M Runs
m “ 21— HOLOW ”- N0 — — 2000 -
& £ a S niovonaziL /I INOMA dOL  INOILYOOT
Aova  :NOILYOOT L _ WO1108 ‘NOILvOO1 r S ST B ST EEDE S S e e e e e
— s e —— — e e e e——— E—— —

_I>ﬂml_~zwﬂ_~qmﬂm_mﬂ_~nc|:|_
208V—240V—1/3PH—60HZ _ P _
/ L——=_ -
BLK/RED | FUSE |
L1 _BLK 240V L1 BLK/RED , RED RED, 115VAC FUSED RED
208V|L1 X1 AY, 115VAC COM
Fw_.x|— 11SvAC
s Bk w_.x\w__”w m_m..x\w_.c < |z DOOR LOCKED DOOR LOCKED
- 1 BB CONTROL IS SWITCH SWITCH
N = |= TRANSFORMER DOOR CLOSED o
— SWITCH 8
= | THERMOACTUATOR #1
GRN/YEL g kB _m|.\.| RED o P12 LocK
uAv M = 2 ORG/BLU BLU
5 = o o
i DUOR LATCHED THERMOACTUATOR #2
S K3 UNLOCK
@) & WHT/RED 0RG | ORG pis|g +1P17-3 ORG/RED AN, BLU
u — El 4 K K4
YEL YEL pi4 .I_|__U 7-4 DOOR LOCK
O YEL YEL P _H_ KS MOTOR
AP17-5 WHT/RED  ~~~~y BLU
m RN/YEL = [w __.m. _‘ K Ge
=z 7 PRi-i___WHT __ ppo-1RN
L1 ORG _ P4-6 lock +24RTN[P21= =
Q ; @ L1 Le L3 DcM M6 WHT/RED P4-1 |LATCH P21-4 _ BLK P20-4}c _/._\_ﬁ.<<m>wmw_~
= /IEVED FROM THE WASHER'S FRONT BLK P4-3 r24vIC P19-1 ORG e YEL
'HE CYLINDER IS TO ROTATE CCW DRAIN| o i HOT WATER
\T THE START OF ALL CYCLES. - T-LOCK (&)
S @ VARIABLE RED P7-1 [24VAC /e a .E.whr_ RED VALVE #1 vE
T1 n FREQUENCY RED B4VAC L k-NTR W kig ooy L
RIV 24VAC Q COLD WATER
V 9 12 T2 DRIVE HOT-2 o <19 VALVE #2
O 2 3 RED HOT-1 & tP19-5 WHT/BLU _ cemy  YEL
<t R MOTOR Retrdd — RED P7-2 coLp-2 = Kidpi7 COLD WATER
AN [T DRIVE PORT STEP-DOWN coLp-1 M VALVE #1
) SYSTEM _ “ TRANSFORMER b Res= 11k K2|p11 WHT/BRN e YEL
S = i —
[an} DRAIN
ABLE SH W] IP16-1 WHT _ ,—, ALTERNATE
Q 5T L m & P62 _ WHT PROGRAM SWITCH VALVE
o\ T1T2 73 EMERGENCY RED RED P1-2_|/, (OPTIONAL
STOP RED RED p1-1 |4 &5 BRN/YEL BLU
- SWITCH c
o LEFT COIN ~ S UsB USB CABLE FOR PROGRAMMING
S [ (2) MOTOR LRN RN, & PORT WITH USB DRIVE AGRN
(ORG RIGHT_COIN_OPTIONALY e e = :
oM LEFT COIN \fum-_ S P3-1  WHT P7-1 [SPIN |
1 OPTO SWITCH d 1 ..\A.%w-m WHT P7-2 |F-RINSE WATER VALVES
Z o [P3=3 ___WHT P7-3 |RINSE I veven
- RED +5vDC —P23T m AlP3-a  WHT _ P7-4 |was i3 - T 087
P23-5 O < |P3-5 WHT P7-S5 |PREWASH.
e P23-4 = o|P3-6 WHT P7-6 |coM mw - mw% wmmszw
INSIDE mmc P23-3 |+SVDC H[P3=7  WHT P7-7 lon ] _.
MICROPROCESSOR [ po3-2 |DCOM N/C
47 K = m (OPTIONALY
3 —Ppa3-1 JH8vIC OLDER MODELS
— JBLIORG _P5-8 | LED
[ [32~ | HicH 5.: —£3=6vopeL PCB
INPUT
PRESSURE _PS5-4 |
_ svite | ¢ b {1 ORGLP5=3 JUMPERS
24 PS-—2
— 21 vﬁ_ YEL[P5-1
2 | LoV
24VAT| P/N 9506—-867—001A
20 LB_COIN, VF DRIVE, 208—240V
RED WITH START AND STOP’ BUTTONS
COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec _ RED
L RED SCHEMATIC 208—240V—1/3PH—-60H/

S9110SS3J20Y

R JouIqe) ‘sjeag ‘1opuljhd| i00q | Buipeo | sisseyd |3 39jurserem | [edHPBI | [013u0D

Sal|quIassy | sassauley | [oued u:o‘_u_a sbulieag 3 o7 J00g | uleig g | |puuey) seay (sjusuodwo)| [Pued
Jeay

Part # 8533-114-001 2/24

Part # 8533-114-001 2/24



Coin
Handling

LB B
ZHO9—HdJS/L—AOYZ—80C WVYOVIA ONIFIM =
SNOLLNE dOIS ONV L¥VIS HLM
AO¥YZ-80Z '3NJA 4A ‘NIOD &1 0F w._.Eme._.:_( _
v1L00—-898-9056 N/d 3sn4 _%v_ﬁmm |
| e | [ _
_ _ 995W0G 38 1SN
-——— r _ _.IIIIIIIIIIJ | Liuaw 3510 noo |
¥
¥ | | _ —
3180 A3A13IHS
e | _ L — N 8N HR — g vs | HOLMS OLdO
ONINHYSO0¥d 404 NIOY 1437
mia/LHm — — _ | | — 1 — v ®u0) —
3 : : 3
- I — g | ° 2 - : = T 1L ]
| T +
Ly | K  EEIL / g 2 g
%0 ] I = : A 2 8 3 m
SIAVA ¥3LVM . = 1 H 2 \ @ £l oz —
. [ =4 w
I | 35 H Z s 5% |
anL @109 - 19 2z s
¥INALIOS 100 - €0 — e ap f= . | H S s © © —
_ i — E (3 2 3 o
508 181 | g o L Bl B 2
- JLELVAL = I A =
o Lomew | woa-3is g L Elggen ]l & =5 |
n — OVASHL @ o[t} mw 3 & 2
1] S|z Se
-n — — g W O_HM_ B _ MW __ _nn_nu_v m-m _nnv —
- — a3 2ld - Wm ﬂw N m
W g =DF] m ° g mmm g —
_ il — TH-T— - W g ;
V 590 Sid — — 2 '_ _| Wv nn —
N o
o WW [ M \ —
<t 3 1 a _ — _ (TWNOILO)
oV 4T 91 0 Orm HOLIMS WY¥904d
) 83 N O O _ ANALY gl &% —
8 N — IX Astt o ZX — g = 5
T HINJOISNVAL 8 3y
o ano — JONINOD — — / gl JZlEE
N — mon @ g v~
(&) F3
L o SREB 1] —— g = °F !
8 v~ -
o ¢ : AN g )25
o g | IR
— — | a 4% 3
4 - . g g 2
| iy = || aye |
— EEE R | s =
- : !
I e e = e,
L &) g 3§ TR = — 4000 —
—H /) H [ | I e,
_ s ¥000 _
] HONOYL TOYINOD  NOILYOOT HOLON
SN FEEDEN I EEDEN RN R R e XUOA_ mOOG OUNS _
A207
| | 2
LB | — — L] I
[E) — — — a34/0u0 —
HOLMS
i} 01
[ - - i _b ”- 3AVA — o _
7L | L [ JOLON ﬂ NIvsa %301 XI0NN
. <L . €1 SHOLVUNONZHL INO¥4 dOL  :NOILYOO1
MOovE  :NOILVYOO1 — WNOLLO8  :NOILYOO — r — o o e o S RS S B e s L
o E TET L TN RN RN RN N e
I ALTERNATE CIRCUIT |
| BREAKER |
208-240V—1/3PH—60HZ _|_||IM|/|T||||I
BLK/RED BLK/RED |  FUSE |
L1  BLK 240V L1 LSVAC 2V RED; 11SVAC RED
2osviLL] X1 115VAC_COM
L2  BLK RED _
s BLK/BLY coM  BLK/BLU DOOR LOCKED DOOR LOCKED
BLK = | _.qﬂnnmﬂ._mw_,.\_m_m SWITCH SWITCH
= AN:
N = TO 115VAC < | DOOR GLOSED »
m
T | o
GRN/YEL z = _m|.\.l RED i THERMOACTUATOR #1
° = = P12 ORG/BLU BLU
a A%
O = = DODR LATCHED THERMOACTUATOR #2
o K3 gep  UNLOCK
WHT/RED - ORG/ AAN———BLU |
(§e) ORG | ORG pis|e = Bl7=3
P17-4 I_ DOOR LOCK
m YEL YEL _U::Z S MOTOR
S VEL YEL P13 “Ip17-5 WHT/RED oy BLU
I= A @
L ORG __ P4-6 |LOCK *24RTN|P21-1 WHT P20-1 |RTN TER
C = @ L1 L2 L3 DCM MIé6 WHI/RED P4-1_|LATCH P21-4 BLK P20-4 _/._\_W._._n<<m> sM
S VIEVED FROM THE WASHER'S FRONT BLK  pa—3 |+2avDe o b1 ORG YEL
THE CYLINDER IS TO ROTATE CCW _ _ - — e
AT THE START OF ALL CYCLES. 4u__.~_wm”E2\<mr P16-1 ¢ m o HOT WATER
_ -LOCKP8-2  [ORG/BLU P16-2] P1o-
V @ VARIABLE 1 RED __ww-m E4VAC uncock - RG/R Pl6-313] - .IGIm|_ . VALVE B
(@] T 1 FREQUENCY = RED P4VAC |k-MTRPB-4  WHT/RED Pl6-4 = kig oaaaast
<t ¢ DRIVE g 24VAC o B COLD WATER
o T2 s RED HOT-2|P8-6  RED/ORG Plé-6e |a- K13 VALVE #2
N 3 13 T3 5 I HOT-1[P8-7  RED/YEL Pl6=7l%; =1 PL9=5 WHT/BLU e YEL
1 z R4S L | RED coLD-2[P8-8  WHT/BLU Pl6-8lg3 | = K14 . COLD WATER
oo ° MOTOR B1 B2 SERIAL STEPDOWN COLD-1[P8=9  WHT/ORG P16=93 | < psiP L7t VALVE #1
DRIVE K2 WHT/BRN YEL
(@) SYSTEM - I TRANSFORMER J-11  RINP8-11  BLU  P16-11fem] P A
2 2| 200~ (R TT w_m“_w_qa.
~ = [l RAIN
I,\_K«/l CABLE_SHIELD GRD <) 5 |m w |1P16-1  WHT . — ALTERNATE /_u\>_|<m
.. 2 B oL RED Plo2 j1 & [P16=2 _ _wWHT _1 PROGRAM SWITCH
o TII2T =| 200~ |x % m_\_mmmsz_l./‘meu Pi-l 05 COPTIONALD D
L AAA EMER g o BRN/YEL BLU
() 100w SWITCH . =
< _ S usB USB CABLE FOR PROGRAMMING //H\
(@) MOTOR GRN Pe-4 19\ & PORT WITH USB DRIVE GRN
1 (ORG RIGHT_COIN _OPTIONAL) W/ po-217) S =
_ RED Po= P3-1 WHT. P7-1 [SPIN
__m__mﬂm_ m_,w_\“_zgz vN ! T e[pa=z WHT P7-2 |F-RINSE ) slﬂmwm\|<%__.uﬁ
BLU pP23-7 o v|P3-3 WHT P7-3 |RINSE H2 - H
| &  H[P3-4  WHT  P7-4 |wasH HT - HOT TUB
_pPe3-s | £ =[P3-5 WHT P7-5 |PREWASH. C2 — COLD SOFTENER
P23-4 = o[P3-6  WHT P7-6 |coM ADD €1 - colb Tus
RED P23-3 wm/_”\_,wo m ww-m «nﬁ wW-m N ] BLEACH
BLU pp3-2 = [pa= -8 |n/C _. (OPTIONAL)
= —P23-1 +18vDC ~ (P3=9  WHT  P/-9 0 OLDER MODELS
To @1 WA LETLCON | 2 34 22
CUSTOMER <L 47K m it I E2=8moneL PCB
n%m/xm_w: RED/WHT LK RGHT CON| & /[T 32~ | HIGH[ % I_ﬂ pS_4 |INPUT
43 | PRESSURE Q. _IoRG psS-3 |JUMPERS
s | SWITCH \_ [ vEL BS=2
24 -
e 21
P/N 9506—868—001A
22 A LOV 30 LB COIN. VF DRIVE, 208—240V
WITH START AND STOP BUTTONS
24VAC
_ RED
RED
_oo_z PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec _ = mo _I_ _M7\_>|_|_ O NO@ _ N N_.O/\l A \Nu _U _I_ — @O _I_ N

SDI|qUIDSSY | sassauleH | [dued Juoly| MIIA sbulieag 3 301 Jooq@ uleiq g | [Puuey) JedY [Ssjuduodwo)| |dued
R j9UIqED ‘sjeas ‘1apuljAd| s00q | Buipeot | sisseyd |33 39jur sorem | [edHIBIT | |onu0d

S9110SS3J20Y

Part # 8533-114-001 2/24 @

Part # 8533-114-001 2/24

(50



Parts Coin
Data Handling

ZHO9—HdE/L—0VAOYZ—80Z WvyOvId ONI¥m 7 ™= = === e e e

|
SNOLING dOLS OGNV L3VIS HlM
OVAOYZ—80Z ‘3ARA JA ‘NIOQ €1 OF %._.Emul._.l_(l_ _ _
v100—-698-9066 N/d 38Ny ADIVINE 7 T = 9IA30
iy gy | unouo | = | NINAY |
| 9V STL | \ A —e-dIN0LSND,
sa5woz oL | . SARIE ol
1 r | 1 HIOIM 3STNd NIOO| ™~ — - o Ao ST3a0N x50
| | S /T T~ |
E) JIH
— L =+ I_ — I JNNQ BSN HLM —r g ys | HouMS oldo
L] _oz_zzs_ooE 404 p NIOD 1431
— _ | Nga/IAm = - y = %0 —
L — i z ' = : |3 T 2 o I_ _l
n : 3
L 5 ) e : |
u z
— - — i : e[ K s 8|.|3
1 | mia/mm | * z1 \ E x —
& heES | . 4 3 = Bl & |
nL a - — > — . — . E] 3 z £
wanaios PR - 483 — ovare . E . — ( _H_HII W/ gl 3= £ o o —
_ — i m Om & a AN 2 3
708 1811 = ¢ | U0V @g o% I A LN |_m &z g
= T/NeE L a S = Z
o L=mam | 3 ] Elescn [ 2 = l
c 2 z g
cC — avASLL m wE ! I mm 8 s 2
(o — = = g
e — — 2 g M H 1 ) %m _ W m“m _nuv —
0 — e =¥ — 3 % 2
W — TIX £id m © 2 mmm ] —
— @y NES vid — — |_ > z
V =) —6ld — M mn —
; | | _ 18
O g wloo
g3 1 | \ |
I 3¢ [0 o _ (IWNOILEO)
(] 1% ©/0 G % HOLIMS WY390dd
D85 (0o _ ANV o v =z —
0 - [ ! g B
m \, 7 w
(@) - — IX A 2 — = ,mm —
N\ — HINHOISNVAL — / 3l o~
TOMINOD i NG o m —
- onowS SHNE | o i i N al ..
o
o ; 3 ENORE
= L | g g
— a3u/5ra — _ g (oyuE &
6 e + | Wl NAEs z
1 TIR/NES 4|=H. — YoX & —
T _ HOLIMS W
3INSSId - MR
1 TR | —
P | % || 8%
" “ﬂl L} _ 4004 _
—) — ey |
w%* T L Houms
= IS |8
o % _ _I HONOYL TO¥INOD  :NOILYOOT _ _
m— [CoETT] NN BN BRI N e MI N SN NI BN B e XQOlm_oh%Mv‘D —
oot re— _ E(R _ s _
T3IA/NES
[¢E7) e [ ———— -
] p- h T18/580 sauns
N | ] INVA — — e —
L
o oo S d " BB
INOY4 dOL  NOILYOOT

AovE  NOILVOOT

- —— ]

WO1108  :NOILVOO1

rIIIIIIIIIIIIL

-

™ ""ALTERNATE CIRCUIT |
208—240VAC—1/3PH—60HZ | BREAKER |
CONTROL ——
TRANSFORMER FUSE |
L1 BLK/RED 240V L1 X! BLK/RED | RED ~ RED , RED 115VAC
_ 208V]1 £
¢ [1ISVAC 115VACCOM BLU
L2 BLK/BLU L2 X2 BLK/BLU  BLU w DOOR LOCKED DOOR LOCKED
= SWITCH SWITCH
< DODOR CLOSED o
L3 S SWITCH a8
= = |w — THERMOACTUATOR #1
o= ==~ E] RED o P12 LOcK
~ |= |= = z ORG/BLU BLU
@) DOOR LATCHED @ VA
S SWITCH THERMOACTUATOR #2
= WHT/RED Sl orG/REp  UNLOCK BLU
40) ORG | ORG pislrq) | BHE=2 AN
CHD YE YE .\__UGL DOOR LOCK
. L L P14 s MOTOR
D) GRN/YEL YEL YEL P13 D {p17-5 WHT/RED v BLU
.H_wmz|>m__. K K6
N N = ORG  P4-6 |lOCK +24RTN|P21-1 WHT P20-1[RTN
9 N @ Ll L2 L3 bcM MIe WHT/RED _P4—1 |LATCH Ppl-4  BLK P20—4 _/._\_wﬁ<(m>.ﬁm
S VIEWED FROM THE WASHER'S FRONT BLK P4-3 l24avDC ORG YEL
THE CYLINDER IS TO ROTATE CCW DRAIN P81 BRN/YEL  Pl6-1lm O P19-1 Fonaaast
AT THE START OF ALL CYCLES. T-Lock|pa— — O k] HOT WATER
= @ verBLE N B7-1 [24VAC ok pg- 8] T aePt—— VALVE #1
o Tt T FREQUENCY ¢ \RED P7-2 |24VAC | ¢ TR[PB= =1 N RED g~y YEL
< DRIVE LISVAC ¢ |24vac g COLD WATER
T2 ¢ ReD HOT-2|P8-6  RED/ORG Pl6-6imp | B2 P19-5 VALVE #2
2 T3 L /IRED HOT-1 [PB-7  RED/YEL P16-7; _A_.\. WHT/BLU e YEL
1 MOTOR RJ-45 L C. CoLD-2|P8-8 WHT/BLU Pl6-83 = co
SERIAL _ - LD WATER
0 5 DRIVE Bl B2 SERL STEP-DOWN coup-1[P8-9  WHT/ORG Ple-9lZ| I s} 7oL VALVE #1
0 w w - TRANSFORMER Jo1 RIN[BE=I BLU P16-11[R™N K2 |pqy WHT/BRN e YEL
NP e ) s o
w CABLE SHIELD GRD \ J w P16~ WHT ALTERNATE /U\_MWH/_V_M
- . I R RED P1-2 | & [P16=2 WHT PROGRAM SWITCH
= RED |
0 EMERGENCY RED RED PI=1 | COPTIONAL> @
100 WATTS sToOP _lu/ol_ = _m.RL BRN/YEL BLU
() SWITCH ° 3 //H\
° B USB|P USB CABLE FOR PROGRAMMING
O @ voToR GRN GRN P2-4 |\ m_un__ﬁlm WITH USB DRIVE GRN
1 CORG RIGHT_COIN OPTIONAL> For B = ;
T LEFT COIN RED 1L Po-1 [ P3-1 WHT P7-1 _
OPTO SWITCH =i T ¢e32  wHI B7=2 WATER VALVES
BLU Pa3-7 o [P3-3 WHT P7-3 I
d e o
_ &) = =
“Po3-4 | = ogles-e WHT P7-6 &2 = GOB QETENER
RED P23-3 |+SVDC 3 [P3-7 WHT P7-7
BLU Pa3-—2 |DCOM  H[P3-8  WHT P7-8 IN/C % OPTIONALD
%, — P53 |+18VIC P3-9 WHT P7-9 OLDER MODELS
__LEFT COIN 31 e pPS-8 LED
ri~ 32~ ] HioH| ORG; TG ORGE9-6 | ygpeL PCB
[ INPUT
| PRESSURE -
[ yORGPS-4 |
| SWITCH \ORG | ORG P5-3 JUMPERS
Il 24 | P5-2
1 — 21 YEL | YE[ P5=1
NNH_._u,,\ P/N 9506—869—001A
40 LB COIN, VF DRIVE, 208—240VAC
WITH START AND STOP BUTTONS
RED
_ COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec _ RED
SCHEMATIC 208—240V—1/3PH—-60HZ

S9I|quISSY | sossauleH | [dued Juold| MIIA sbulieag 3 o7 100q | uteag g | puuey) Jeay [sjusuodwo)| [Pued

SOH0SSaNVY R jauiqe) | seay |’sjeas “4opunjhd| sooq | Buipeo | sisseyd |3 3I9juIseIem | [EOHIID[T | [013U0D

Part # 8533-114-001 2/24 @

Part # 8533-114-001 2/24



Coin

Handling

Parts in this section used only in these

models. All other parts are same as

Section 10

Parts 50Hz
Models

Wiring Diagrams & Schematics

Notes

S9I|quISSY | sossauleH | [dued Juold| MIIA sbulieag 3 01 100q | uteag g | puuey) 1eay |susuodwo)

S9HOSSI0Y 13 2UIqeD ‘sjeas “1opullhd| sooq | Buipeot | sisseyd |7 IDuIISIeM | 1€DLIODT

Part # 8533-114-001 2/24 @

Part # 8533-114-001 2/24



)
(]
=
o
0
7]
(]
Q
Q
<

Cabinet &
Front Panel

Cylinder, Seals,

Water Inlet & | Chassis | Loading | Door

Electrical
Components

Lock

Assemblies

Harnesses

View

& Bearings

Door

Rear Channel

Description

Circuit Breaker

5198-211-002

5198-211-002

5198-211-002

Transformer 200/250V-24V

8711-004-004

8711-004-004

8711-004-004

Hose Inlit

9990-027-015

9990-027-015

9990-027-015

Harness, Power Terminal Block

9627-747-006

9627-747-006

9627-747-006

Harness Main, V1.5

9627-914-001

9627-914-001

9627-914-001

Harness, Coin Accecptorless

9627-895-001

9627-895-001

9627-895-001

EMI Filter (CE -59)

9183-053-001

9183-053-001

9183-053-001

Reactor (CE, -59)

9477-006-001

9477-006-001

9477-006-001

Wiring Label , Schematic & Diagram (Before Serial #)

9506-882-001

9506-882-001

9506-882-001

Owners Booklet (Before Serial #)

8514-296-001

8514-296-001

8514-296-001

Wiring Schematic/Diagram Label (After Serial #)

9506-938-001

9506-940-001

9506-942-001

Operators Manual (After serial #)

8514-300-001

8514-300-001

8514-300-001

IS IS I I IS P e I S I T e

Water Valve Assy # by Model 50Hz.

4 ——

> E

-1

-@

"

= =
)
3
=
3
@

Key Description T300 T400 T600 QTY
* | Valve, Water Inlet (includes 1 thru 6) 9379-183-013 | 9379-183-013 | 9379-183-013 2
1 | Screen, Inlet end of valve 9555-056-001 | 9555-056-001 | 9555-056-001 2
2 | Coil Assy., 24V Invensys 9089-017-004 | 9089-017-004 | 9089-017-004 | 2
3 | Diaphragm Invensys (Viton) 9118-049-002 | 9118-049-002 | 9118-049-002 2
3 | Diaphragm Invensys (EPDM) 9118-049-001 | 9118-049-001 | 9118-049-001 2
4 | Guide, Solenoid Invensys 9211-021-002 | 9211-021-002 | 9211-021-002 2
5 | Armature Invensys 9015-008-001 | 9015-008-001 | 9015-008-001 | 2
6 | Spring, Armature Invensys 9534-298-001 | 9534-298-001 | 9534-298-001 2

@ Part # 8533-114-001 2/24

ui0)

Part # 8533-114-001 2/24 @



Accessories

Drain Valve Group Part # by Model 50Hz.

View

Cylinder, Seals,
& Bearings

Door
Lock

Door

(=)}
=
©

1]

o
|
i

(]

7}

)
=
(8]
]
wd
k)

o
(=]

™

[
wd
g

Rear Channel

Electrical
Components

Key Description T300 T400 T600 QTY

1 | Valve, Drain (includes #2 thru #11) 9379-199-002 | 9379-202-002 | 9379-202-002 1

3 2 | Body, Valve (w/ball) 9064-068-002 | 9064-072-001 | 9064-072-001 | 1

o 3 | Motor & Gear Train (complete) 9914-137-020 | 9914-137-023 | 9914-137-023 1

GE) 4 | Plate, Motor Mtg 9452-538-001 | 9452-538-001 | 9452-538-001 1

@ 5 | Screw 8639-994-001 | 8639-994-001 | 8639-994-001 | 3

: 6 | Spring, Drive 9534-340-001 | 9534-339-001 | 9534-339-001 1

3 7 | Screw 9545-054-001 | 9545-054-001 | 9545-054-001 | 2

§ 8 | Screw 9545-054-002 | 9545-054-002 | 9545-054-002 | 1

& 9 | Seal, V Packer 9532-134-001 | 9532-134-001 | 9532-134-001 2

T 10 | Washer 8641-584-001 | 8641-584-001 | 8641-584-001 1

3 7:-) 11 | Pin, Main Drive 9451-196-001 | 9451-196-001 | 9451-196-001 1

g 2 * | Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 | 9538-149-001 | 9538-149-001 4

% "g 12 | Kit - Seal Replacement 9732-327-001 | 9732-327-001 | 9732-327-001 1
Or

Key Description

*

Actuator Assembly (Includes 1-10, Rod NOT included)

T300
9892-015-002

Door Lock Motor Assy #zby Model 50Hz.

T400
9892-015-002

T600
9892-015-002

QTY

Bracket Assy, Slide Lock Actuator

9985-190-001

9985-190-001

9985-190-001

Bracket Assy, Slide - Unlock

9985-189-001

9985-189-001

9985-189-001

Bracket Slide Lock

9029-204-001

9029-204-001

9029-204-001

Spacer, Plastic

9538-157-021

9538-157-021

9538-157-021

Arm - Door Lock

9001-063-001

9001-063-001

9001-063-001

Thermoactuator - Door Lock Relay 24V

9586-001-003

9586-001-003

9586-001-003

Spring - Extension

9534-350-001

9534-350-001

9534-350-001

Motor & Gear Assembly 24V

9914-137-014

9914-137-014

9914-137-014

VIo|N|aojn |~ |WIN]|+—

Screw -Hxwshrhdslsems, 6-32 x 3/16

9545-044-003

9545-044-003

9545-044-003

[y
o

Cross Recessed PAn Hd Tapping screw

9545-031-011

9545-031-011

9545-031-011

[y
[

Screw Pnhdcr, 10-32 UNFx0 .75

9545-012-029

9545-012-029

9545-012-029

—_
N

Standoff-Wire Saddle

9527-007-001

9527-007-001

9527-007-001

*

Rod, Door Lock

9497-225-011

9497-225-012

9497-225-010

*

Harness, Door Lock/Drain, P17

9627-796-001

9627-796-001

9627-796-001

RlRrl~|lA]|lD|lO|R,]RINMN]IR]AIRIR]~]~

@ Part # 8533-114-001 2/24

buijpuey

ui0)

Part # 8533-114-001 2/24 @



Parts Coin

Data Handling

FI =1 FH=50HE

Ll = o 3] Fa ikl FistEl [
e = £y o—
-
Lt s 5.4 o m m Sdngalf — T _ﬁ ﬁ
L . i LI Patadllte u:u. a2 _1.. 5 (o |7 mﬁ:_._u“..nn
- ..r.“ 1t - = T | i T DT A TOE &b
H pr] | _ LOOE CLNSER - ; Lk 3
- SW1TCH EITEM AW
..n.._l. i | E REACTOR T i | an
T o oy
._. H e = o =
= = - I LATEHEY
ERTTCH
_ = 1] __._.__.: % WELSREE
| }
1k |oppa Vg
.._ vEL
—J
I.u_r...m_. ¥ __.._ pLu — AL
F = » L s k] HOT WaTER
B oLt e LI e T - T SETE
] R VIEL
VEWTH FEW THE wADSERT FEOer | = B F&-3_prawic |
THE SLPEDY T8 FOTATE B ; Isagg PR
A TH TN OF ME CFIRER Pt WF I e - Tl T ....“_,”_
= _..__....... 3 . ; - REL BJ=3 trwgar Pt ..-.u._.“.._.ﬂw._.ﬁ..
1 & F % = EE]
a =] T 4 g Li=am Rk [ mEL |
w Lt __.._ e = [l
TR [
q.w. F— - e Bai-45 e I3 mrdw DL -..1_....||ﬂ e m_....n.n._._..n
- bRiwE b WHT R hi
EYETEM ry
T CELE WhATIDR
..h...lh inELE AL B Wi S -._..._ wn |
- = ¥ L] |
\—... r.ﬁ s Ihe T .mH FErLwEL . u.._“....
ML T LIS SWITEM L S sy
\ W : - =8 = . " . a4 E
. s o i WEE CABLE . FOS PROCELSHING e - |
=) i s () f = | : _-. fnu_....._._...__.; BRI Hva ) vt WU
=y S ) L
, & e Fral [ n
o 3 o k] .._._ 3 .._|.”.._" _.q....._.L_hL. H_.n_,...,.
i at T £y (TR ] Ffe ) |pownp
i e ——— T & ..n.__..".L i HT ET=d o |
[Fisep e " w [P |
FLIFoTomas = \Fa
PRI A
SWITEH £
16T
.....I._ 1 ..F._ ..“u....u. o N
adTF |...._l_ Wl WA i) Wl
f % b)) HI = HOT S0P e A
3 .n....__.._ W1 HETE T -
L ........_nr CF = OOLD SOSTESEN _...L..__
i 1 = OO0 TUS e
.= 1 T
L. [ [
o P BEOE—QTE—D0TA
T3 LN COM, VE DENE. 330 CF
BrR STl ETAET Akl LD fRITToE
Gl FULSE WIGTH MUST Bf BETWEEN SOreSec a0 300wmSec __ | BLkED =l AT NS =] ='s
L 3 14 ,.-“.....Iwﬂ....*..l._._.,l. « W _I_ ..I....r..Ih

>
= Eal U U LY R Rl E=l K — |~
o
=0 Kol Bl B0 Bl Y Kol Ko B= b= B=l
olo|lo|lo|lolo|lolololQ]|e
2222212122 12(2]12
2122|222 2(2|5]|8]
N o I o o o o Y M
=lla|la|la|lalalala|l|]lO] <
=llo|o|lo|lo|lo|lolol|lo|o|lo|~
© EEELEERE AN BN AN BTl Bl Bl Rl Bs)
= co|o|o|ow|ow|w|w|w|©|D|©
=1 N2l Bol Bl Bl B Kool Kol B=1 =3 B=|
olo|lolo|olo|lo|lololl|e
2122121221222 2]2
2l22(22(2]2(2]8]8]2
SIS SIS D
=Nl a|lalalalalala|la|la]lo] <
=o|lo|lo|lol|lololol|lo|ol|lo]|~
<= BN E0E BNl B0l Bl Rl Bl Bl Bl Al B
Sl co|o|o|ow|w|w|w|w|w||©
=1 N2l Bol B2l Bl B Kool Kol B=1 =3 B =]
olo|lolo|olo|lo|lololl|o
o Bdl Il 5 S B e B e e B
kS E RS R R R
SIS ISITIRISISIN(D] D
=l a|la|la|lalalala|lN|]|O ]«
=llo|lo|lo|lo|lo|lolol|lo|o|lo|~
00 ENE ENE BN BN Bl B B Bl Bl Al )
S o|o|o|ow|w|w|w]|w]|0|D|®

CE Labels and Diagrams (-59) After Serial #

©
o
©
-
=)
;=
= T
© K] < —
=|_|<| [8]% g
_| 8 0 o)
ol @8 © o]
ol2| = o T =
© —| ol £
AHEIEE BRI
S| BlS|5|5|8|s|ale| B
olo| s o S I = g
c OgW|a.IaD
sl E|IZ|le|lalel 8= —
nwwnargm Ol ®©
Slolul|ls|5|2E SRl 2
Cttaea.lwoan
NE R clZ|H|E|ls
err aMra o|=
c BN L A Y B = L =
o RS [®] =|=l|0|5|w»
= N EE I M EEIa
a3 E —
.nOOOS%mwM@g;@~
! HHHEE R HEE
M ol ol o| 2| X| 8| 8|a|lE|=| 2
s a|lo|o|lo|d|=|3|z|m|=|O
>
m***********

S9I|qUIBSSY | sossauJeH | [sued Juoid| maIA shulieag 3 o007 Jooq@ uleiq g | [puuey) JeY [Sjuduodwo)

SOUOSSINV| 3 suy Puim | '8 3@UIqED ‘sjeas ‘1opuhd| 1oog | Buipeoq | sisseyd [wg3Isjurse3em | [e91DII

Part # 8533-114-001 2/24 @

Part # 8533-114-001 2/24



Coin

Handling

Notes

PR SIS R EA0 LA

o FE LE CTHN. W O, INN OF
T e = N AT Ay T (S TORT

WIRING DIAGRAM 230V-1PH-50HZ

s o el ey RO S dn_lsl b e e
_ . - ! 1 = £ ! #
_ _ r!iIIIIL“ :
I |
| B ey — o
i |
1 B2 i
— X = - — T L b -iu 1 —.
— m“rﬂm... = 3 —. “. — 1 L. - H -.i_ . — —.
_ g - —HieE D L ET 7 I —
| el i R TEY
— i u_“uu .m _.l _1.._ n_u._.n_mu._____._..l-...-...u._ — — ._.. i v ”._..l.q. - H .
I LR ™ | 4 LI L1
BRG— 1 | Bl A
“  [=n g = |i.|II___H_W.I |_r 1 oo =% uuwh — [ “ _
A m._.”_u ol B 1 3 ] "..I.__ ._lm._rH
1R 1=1F: A= g s = ([ s
a 8 § @mm nﬁ_ﬂﬁ I u_ & _ L
1| = e = HIIH I m
B g — e 3 u.w -
1| e 3 5 8| (B4 2 o IR |22 Iy
I m g1 & ] =" H el o It
: H
_ 1
I L
|
|

sbulieag 3 301 J100Q uieiqg 3 | [guuey) Jeay [sjusuodwo)| [Dued
‘sjeas ‘4opuljAD| iooq | Buipeot | sisseyd | ISJuI 493eM | [BIHIID]F | [013U0)

@

Part # 8533-114-001 2/24

Part # 8533-114-001 2/24

@



Parts
Data

Coin

Hand

ling

S9110SS3J20Y

S3I|qUIASSY | sossauleH

|oued Juodd| MIIA

3 jauiqe)

S

‘s|eas ‘1apuljh)

bulrieag 3 N0

100(

J00Q

uleiqg 3
Buipeo | sissey) |3 I9|uI 121eM

[ouuey) Jedy [sjusuodwo)

|e213313

LOCATION:  TOP FRONT LOCATION:  BOTTOM LOCATION:  BACK &
) Dot TSR 0 - ——¢ =
— 500 — — DRAN -” MOTOR | 1 H ]
swtch ORG/BLU { ® — m
— ORG/RED — — W — — VFD o
— —— — — — — B
B (eooenD) HH*
=7 £
DOOR — | | | | YEL CABLE a
m — S LOCATION:  CONTROL TROUGH = _ _4_-_!5
©l | - I i
| L0288 M 3E B
SWITCH | E RN 1 1 ©)
Gd m | WHIZRED _w i |
N o MW @ —l PRESSURE SWITCH — —
Al et | — - :
S zm o | — — 2
O T XA
] 2 3 | 1| P
3 2
o) R HON AN ] I
a_-— m /.AO\ o / _ 230V 200V
— mnoA~A 1B L2 uu
—~ e — — GND
(@] — 22 S — CONTROL
= g2 2L w " TRANSFORMER 4
3 ¢ =5 B i — X2 240 X1 — — N
| : 3 R — wreruae | T 5 Oln D
i PROGRAM SWITCH oo s &
—~ (OPTIONAL) — — — a
o \, ooz ¥
LN o I_ _l £ _ |—|—|E|@U|® o u
w
W— nm m — 15—
HJJ 2 N N — P14 NEL —
— M mmm W =] _ P13 YL —
o\ M z & _ _ RW — i - P12 ——{RED —
wm [4 —
ol | 2= 3 El e 3 M
z OW L @
0] =0 3 DLl Eg [ . ! -
|| P b ;
d M e ﬁ_vD & 3 YEL £ ;
2| 3 E g ! 5t Rirvmn A
o OSF 3 L _
] o[ 19 % 3£ _ - % = g3 e
> Flygld S 3 I s s I ]
g =g @ N _ H WATER VALVES
.. H g 2 uW | 1 . ORG )
=] : 3 o — 2
: ° T t g
o 0 5 —& - : o | Pt — w
( u — - 7/ — i * AHLLBE _ _ — — WHT/BLU g
1 Leaenad [ FOR PROGRAMMING _ -
— WITH USB'DRVE _ | _ I g
_ - WHT/BRN o1
L |
———— e — — e — : _|_.rj e ‘
__é.,s&oz: COIN PULSE WIDTH | I S B Y A |
| MUST BE 50mSec | |
10 TO 200mSec T
| lcustomer | 7 ave | ]
| PAYMENT cas CIRCUIT | Fus |
DEVICE  co® BREAKER L FUS P/N 9506—897—-001PR
_ ALTERNATE 10.5 KG (23 LB) COIN, VF DRIVE, 2:
_ WITH START AND STOP BUTTONS
L e e e e e e e e e o —— WIRING DIAGRAM  230V—1PH—-50HZ
- -
230V—1PH—50H7 | ALTERNATEFUSE |
L\
BLK/RED | CIRCUIT BREAKER|
L1 _BLK 230V L1 BLK/RED ; RED _~——= RED, 24VAC FUSED RED
200V|L1 X1 24VAC COM BLUE
L2, 24VAC m m
L3, o RE Lo 5 RI2R DOOR LOCKED DOOR LOCKED
] CONTROL - lelels SWITCH SWITCH
N BLK = TRANSFORMER DOOR CLOSED o
(@) —=t—e SWITCH 8
) GRN/YEL @ " ReD Pio THERMOACTUATOR #1
a =~ [ o LOCK
~ 3 DRG/BLU  A\AA o BLU
m N N QOB A TCHED THERMOACTUATOR #2
WHT/RED k3| , UNLOCK )
en ORG | ORG pi5 @y =1 P17-3 ORG/RED . AAA~
(@) YEL YEL pi4 .EL|_? DOOR LOCK
YEL veL pial | | IS MOTOR
0p) P13 [ lp17-5 WHT/RED oy BLU
e \_“QwEJr W m b2y =
= ORG P4-6 jOck +24RTN|P21-1 WHT P20-1 RTN
(@)} T [® u Lz 1z Dom me WHT/RED P4—1_LaATCH pal—4 __ BLK P20-4], AR
(O VIEWED FROM THE WASHER'S FRONT BLK P4-3 k24vDC P19-1 ORG e YEL
t THE CYLINDER IS TO ROTATE CCW DRAIN|P8-1 BRN/YEL P16-1 m ®
=—= AT THE START OF ALL CYCLES. T-Lock|P8— = &8 ki HOT WATER
(@] @ VARIABLE RED P7-1 [24VAC |y pexpg— - a ..WGhm|_ VALVE #1
> T 1 FREQUENCY LK-MTR P8~ - > [0 RED ooy TEL
DRIVE SES COLD WATER
i Q 3 T2 woT-2 [P8=6  RED/ORG  P16-6la o [KI VALVE #2
2 3 HOT-1 [PB=7 __RED/YEL _P16-7e3| O i—{P19-5 WHT/BLU ey YEL
o = BmdsS YEL P7-2 |a4vac coup-2[P8=8  WHT/BLU Pl6-8[E2l — Siid COLD WATER
o MOTOR BORY coup-1[P8-9  WHT/ORG P16-9fR| = dy|P17-1 VR
LN DRIVE | ol = Relp WHT/BRN ey YEL
SYSTEM RTN|P8— —11RTN 1
/) J-11 Pe-il_ BIU  Pi6-ifen
w T ISERIAL
o o FRTen -1 WHT _— ALTERNATE DRAIN
Nl presmpen & %m —_ WHT_ 1 PROGRAM SWITCH VALVE
TLTeT - EMERGENCY RED RED P1-2 |/ (OPTIONAL) @
o STOP Ffmeu REDPI-1 |4 O BRN/YEL BLU
SWITCH -
(D] N ° S UsB USB CABLE FOR PROGRAMMING /Hﬂz
o (W FEeiNle S PORT WITH USB DRIVE X
Ppo—. = )
c \/ umuw\ » O P3-1 WHT P7-1 [SPIN
O L @ wwuw <nﬁ ww-m F-RINSE WATER VALVES
- @) 2] = W —3 IRINSE —
= ] B Senwr e #
= ALY e Y =T a— | ADD €2 - COLD SOFTENER
o INSIDE P23—3 |+SVDC 3 [P3-7  WHT — P7-7 v ] _EL | sleacn| 2™
() MICROPROCESSOR Po3—o |DCOM - |P3-8  WHT P7-8 |n/c
47K 7K E m (E3= = (OPTIONAL
3_ e I 53 |+18vDC " [P3=9 _ WHT P7=9 = N LS
— LEFT_CON [ (32~ [ riH YELT] “B5=6 | yopeL PCB -
| PRESSURE iy _p5=4 | INPUT m
_ SWITCH Ll nmm_ p5-3 |JUMPERS N
24 p5-2 S
24 o e | e B 2
o | LOw g
24VAC] P/N 9506—-897-001PR m
105, K0 (23 LB) COI, VE DRIVE, 230V ®
BLK/BLU WITH START AND’ STOP BUTTONS -
COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec _ BLK/RED £
RED SCHEMATIC 2350V—=1PH—-50H/ 5

|oued

|oJ3uo)




Parts Coin
Data Handling

e IIIIIII——IIII'

J

LOCATION:  BOTTOM

LOCATION:  BACK
3

COIN PULSE WIDTH
MUST BE 50mSec
TO 200mSec

LOCATION:  TOP FRONT THERMOACTUATSS 0 - 1
— UNLOCK — DRAIN -” MOTOR |12 [ | T2
w@ d VALVE q— T1 - - T
_ | I = | =
— — — — — —
[66666666] i
| = _ | ==
DOOR LOCK — — - — — — — — - — — LI ] J =
_ o MOTOR _ LOCATION:  CONTROL TROUGH
& o I
m_ & = = ]
- 02 PRESSURE
© il 1O} [ L — l
_ ] P ——
D 2 5375y |B ~ =34 .‘mmT
9 &m SW2|
ol Alieoll L SR : I
o = L] _o RED SW1
Oy A BON- N | = ]
a W /|AQ m / - WMM.)W,%MUNUN)ZZO
+ GO - s N\ |
ol HOMN ! | e
V— E W ALTERNATE — — — O O N 3
— PROGRAM SWITCH ™
O OB »nd
9 . (OPTIONAL) I | 5o L 82
m o I_ _l . — M %AV O |u N
(73
/— nm m _| wr — P15 ] —
0 . M N — P14
203_ m =k 2 | _|m | | o] |
o RO '] a
— W mnm m _ Mm | 1] MH_m m P11 —
o z 2
o | = Lk TIL I | =
= Oq |4 z
9, i ) S e 1] ] | BiEA
o O 3]
o o 3 k| & l 22 & = GIB FggTENeR
v Flgld s = 1] % I
V — ] w s z W <1 _.||_ | - ° WATER VALVES
. 3 H > W gLl e : i g R T~
O— H 5] 7 2 i | — g .e
S Jle e g EE S0 : SRR O
@ e I
- o WHT/BRN Il m N
4_ 7 L) [ — FOR PROGRAMMING m ! _ — e
\ WITH USB DRIVE — _ — |
T— SHIELDED CABLE _|_ ; | WHT/BRN
! 11
r EEDEN EEDEN EEDEN EEDEE EEDNE  EEDEE  EEDNE BN N B lL_ h r =
=

7 AVP |

CIRCUIT

BReAKeR L FUSE
ALTERNATE

WIRING DIAGRAM  230V—1PH—50HZ

| 1
230V—1PH—50HZ | ALTERNATEFUSE |
L
BLK/RED | CIRCUIT BREAKER|
Ll  BIK 230VLL BLK/RED JRED . RED 24VAC FUSED RED
200viL1] 3 XL 24VAC COM BLUE
L2, 3 24VAC m m
L3 s o SLK/BLU 5 RI=R DOOR LOCKED DOOR LOCKED
- 2 CONTROL ~ @ |clo SWITCH SWITCH
= TRANSFORMER DOOR CLOSED
N
N ,BLK 4 SWITCH NE———— g
@) GRN/YEL w THERMOACTUATOR #1
— = __H|.\.I_~mu o Fie LOCK
= ~ 2 ORG/BLU _, AAA o BLU
© =T DOOR LATCHED THERMOACTUATOR #2
m SWITCH pecTue
WHT/RED K3 1517 BLU
) ORG | ORG P15 = PI7-3 ORG/RED o AAA—
c YEL YEL pi4 = = mmmmm_.n_ox
(@) YEL YEL P13 D 2lp17-5 WHT/RED e BLU
0p) \_“m_wz\lj_. m m K K6
L ORG P4-6 jOock +24RTN|P21-1 WHT P20-1 RTN
0] - @ L1 L2 L3 DcM MIe WHI/RED P4-1 |LATCH P21-4 __ BLK P20-4lc _/._\_wd_..<<m>wwm
) viewep FroM THE wasHER'S FRONT BLK P4-3 kedvic P19-1 ORG Paaasast YEL
a THE CYLINDER IS TO ROTATE CCW DRAIN| B o d
i AT THE START OF ALL CYCLES. T-LOCK IS 11 HOT WATER
_— @ VARIABLE RED P7-1 [24VAC |\ ook a .F_ VALVE #1
(@) T i FREQUENCY LK-MTR > K2 RED g YEL
V [} T2 DRIVE P8-6 RED/ORG P16-6 o6F VAR
Q 5 HOT-2 |P8-= = o VALVE #2
— 2 T3 HOT-1 [P8=7 RED/YEL P16-7[e<| OF f—{P19-5 WHT/BLU  p~ven  YEL
~ 3 MOTOR Bed® YEL P7=2 j24vac coLD-2 - 3 = Kidpyy COLD WATER
o F DRIVE FORT coLp-t < VALVE #1
el SYSTEM _ N by RN K2|pyy WHT/BRN  poveeq YEL
/ [ ISERIAL
0 CABLE SHIELD GRD _C_ T IP16-1___ WHT . —, ALTERNATE DRAIN
o = n & Pl6-7 _ WHT PROGRAM SWITCH VALVE
al T1 1273 EMERGENCY RED RED P1-2 |/, (OPTIONALD @
STOP _l./'meu RED Pi-1 |4 & BRN/YEL BLU
© swiren 550N ° m USB USB CABLE FOR PROGRAMMING //H\
PO
U [0 FRE2N, & PORT WITH USB DRIVE JGRN
= P, S lpas war eyt W .
Po-1 = =
c 1 T elp32 __WHT __P7-2 |r-RmsE WATER WALVES
(D] PPI~7 o &[P3=3  wHT P7-3 |RINSE H2 — HOT SOAP
> & m B34 WHT B7=4 luask HT = Hor TUB
P23-5 = = =9 IPREWASH.
.. +5 Ve P23-4 | = »[P3=6  WHI _ P7-6|com p1-2 ADD &% = LB FOETENER
o _.d___mo_mmvxoommm% pP23-3 |+5VDC m P3-7 WHT P7-7lov T IP1-1 | BLEACH
P23-2 | DCOM P3-8  WHT P7-8 |n/C
o Ve K 47K n —Poa1|+18vDe " [P3-9 __WHT P79 | P HIONAL
< DEVICE = *% 31 |0RG _P5-8 | LED
[yl —
_F A LEFT CON m [ (32~ [ HiGH <m_._._ —B5=6 lynper PCB
: INPUT
S PRESSURE _PS5-4 |
g _ B o 11 || org) P55 JuMPERS
2 24 p5-2
= 2 o S | | ve B
2 | Low
24VAC| P/N 9506—897—001PR
10:8 KG (23 18) CON, VE_DRE, 230V
BLK/BLU WITH START AND' STOP ' BUTTONS

COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec _ w_mm\mmu mo _I_ _M7\_>|_|_ O NMO<| \_ _U _I_ _ @O _I_ N

S9I|qUWISSSY | sassauJel | [oued Juo.g sbuiieag 3 uleiq g | [Puuey) JedY [Ssjuduodwo)| |dued

S9110SS3DY g 19UIgeD) ‘sjeas “4opuljhd BHuipeor | sissey) |3 319ju] 193 | [BOMIID] jonjuo)

Part # 8533-114-001 2/24

Part # 8533-114-001 2/24




Parts Coin

——— T ——— ——— — el [ gt
S

LOCATION: TOP FRONT . THERMOACTUATORS

UNLOCK LOcK

J

LOCATION:  BOTTOM LOCATION:  BACK

DRAIN -”
VALVE

4
N
Q
o
)
o
! | g
DOOR d <+
Switch ora/BLU — s
ORG/RED )
[ce]
| 8 | EE *
SweR DOOR _._MOO_A . ST ST R S e Im . S J ©
uato — LOCATION:  CONTROL TROUGH s
| w588 =
m SWITCH _ ]
L
| -
a— DQOR 1 &W
| - S0sED m m TV — —
o 22 1o 1 - I
D— = MM” - — [ + T 100 warT.
S »hm o — £00 OHMS |
g vl 2 P ! - Bio werrs |2
e— 3 s @ 2 | L 1 £00 0N
DYNAMIC BRAKING
R BOW- N1 L B (e
O E @ o N\ | CONTROL
- a2 x|z TRANSFORMER — 1
— 2m Y~ fe X2 24v X1 -
| HOM.
ZzZZ
O ar A 2 — — -
o 7Y 5 N T
V— 2 =2 B BBP — ATERNATE — " o "Ee
— PROGRAM SWITCH — o g2
(OPTIONAL) — — O L2 2
=) \ _ It
o |_ _, & — BLU - |
—l— v— ] — P15 —f L
W - nm E — — 14 ] YEL \ RED — —
~
— & & m 3 2 a m P13 EL P
2.:- m 2 $ _ 4 < — - P12 —RED —
@ 9 n I BLU —
@ @ P11 C
| | ik : e Fi e @
7] s =1 L —
(&)
mnm 2 5z — s — WATER VALVE:
e El 2 g° I L ernsveL
El e 9 %5 — HOT SOAP
© B & mm orog | e = = — — = HoT TUB
z bl & R LD SOFTENER
- — o o m SE | - - &8tB 79
(<] z ; & . ] E s | |
> — i m 3 \ | . WATER VALVES
m =z g m V M 1 ORG ‘
. 1 / o g 1] —
o ,\l_ _| 2 Z ® | 2[QRS/BLU = 1 . |E ® MEWE - 1 m
O H_ | a WHT/BRN } I _
O — . gurrreen FOR PROGRAMMIN: Iy
WITH USB DRIVE — | _
1 — |\ SHIELDED GABLE _ _|_j._
_ - T T T Bwe - v I—
_|<wx MODELS ONLY (/’/’ — COIN PULSE WIDTH — r ——— e e e e e S e lT — _
— | ~ MUST BE 50mSec . | _
| 10 s TO 200mSec 7 AWP | |
_ CUSTOMER ceaes cirouT | 7 A
| PAYMENT coes! . - BREAKER "2 P/N 9506—-884—001A
DEVICE  comes™ S R ALTERNATE 40 LB COIN, VF DRIVE, 230VAC
_ _ R WITH START AND STOP BUTTONS
|
Lo e e e e WIRING DIAGRAM 230VAC—1PH-=50HZ
I — I I — I — — I — — —
r— - 1
230VAC—1PH-50HZ | _ALTEBNATE FUSE
ST T T 4
BLK/RED | circurT BREAKER |
L1 BLK 230V 11 X1 BLK/RED [ RED & > RED 24VAC FUSED _ RED
T
200vILL L
24VAC 24VAC COM  BLUE
Lo BLK/BLU X2 BLK/BLU m__ﬂ w9 DOOR LOCKED DOOR LOCKED
- - CONTROL SIS SWITCH SWITCH
= TRANSFORMER = (% DOOR CLOSED o
Plu L3 _| c|o swiTcH &
4+ =2, " THERMOACTUATOR #1
© = RED o P12 LOCK
= z ORG/BLU _ AAA, BLU
m N _BLK DOOR LATCHED THERMOACTUATOR #2
5 | SWITCH K3 UNLOCK
w WHT/RED - AANA o BLU |
h ~ 0RG | ORG pis a _AM P17-3 ORG/RED BLU
GND * 17-
Q YEL YEL pia = P17-4 PooR -ocK
0p) GRN/YEL YEL YEL P13 D ~lp17-5 WHT/RED  prvvvnny BLU
K1
e 1 1 GRN/YEL W m =
o) - ._”u ORG __P4-6 |lOck +24RTN[P21-1  WHT P20-1|RTN T WATER
a VIEWED FROM THE WASHER'S ﬂwdn_z._. @ LtL2 L3 pem s (\I.W-l”ﬂz WMl_w _:M“./n\—“n P21-4 BLK Bo0=4 _/._\_W_I<N RNN
’ = . y
wjd THE CYLINDER IS TO ROTATE CCW DRAIN m P19-1 ORG o EL
== AT THE START OF ALL CYCLES. RED P7-1 |e4vac T-LOCK % P1o— HOT WATER
(@) ® VARIABLE UNLDEK . Lwlm|_ RED VAVER e
> T n FREQUENCY LK-MTR i S
— T2 DRIVE woT-2|P8-6  RED/ORG P16-6ipy| B Kidpig_s VALVE #2
T3 HOT-1 | P8— RED/YEL P16-7 2 WHT/BLU feaannasy YEL
= MOTOR Rel 45 YEL P7-2 24VAC coLb-2[P8-8  WHI/BLU Ple-8l = [, COLD WATER
05 o) DRIVE Bl B2 SERIAL coLD-1{P8-9 WHT/ORG P16-9¢9| < = R VALVE #1 VEL
. £ SYSTEM ~ oy RN |P8-1 BLU  Pl6-11[F™ P11 WHT/BRN __ preey
o m 13 T SERIAL .
T PORT 1y DRAIN
CABLE SHIELD GRD ./ IS IP16-1__ WHT _ ,— ALTERNATE VALVE
e -
N = ey £ [pee I
EMERGENCY RED RED PI-1 |
sToP _I/L Bl BRN/YEL BLU
© 100 vaTrS SWITCH 5 O
D S USB USB CABLE FOR PROGRAMMING o
o\ (EPORT WITH USB DRIVE L
o g) £ :
C S P3-1 WHT [ o p—
) T 2lp3-2 WHT P7-2 |F-RINSE WATER VALVES
v |P3-3 WHT P7-3 |RINSE -
V m m P3-4 WHT P7-4 |wasH 3 HaT 087
& P3-5 WHT P7-5 |PREWASH.
. S olpae _wHT  Prelom _|P1-2 [ app &% - GBLB SOETENER
< ¢ GOLD TUB
o +SVDC  3[P3-7 WHT P7-7 Jon 1 _2-_ | BLEACH
pcoM  H[p3-g WHT P7-9 |N/c (OPTIONALY
(@) _ o +18vDc M [F3-9 _WHT __P7-9 N s
O 3 = a3
g ORG! YEL! RGF5- LED
_F 2 TN AReFa-5 opeL PCB <
2 1| eressure b DRGPS=4 | IPUT 3
g L svITeH IORG | 0RGPS-3 | Y 2
= Il 24 | PS-2 =
= 2L YEL | YE[ PS-T =4
22 Low P/N 9506-884—001A A
40 LB COIN, VF DRIVE, 230VAC H
WITH START AND STOP BUTTONS o
BLK/BLU o
H
_ COIN PULSE WIDTH MUST BE BETWEEN 50mSec AND 200mSec _ BLK/RED o
©
SCHEMATIC 250V—=1PH-50H/ &

S9I|quISSY | sossauleH | [dued Juold| MIIA sbulieag 3 o7 100q | uteag g | puuey) Jeay [sjusuodwo)| [Pued
S9110SS0DY

B jauIqe) | Jeay |‘s|eas ‘49pullAd| isooq | Buipeo] | sisseyd |3 ISJuUI 493eM | [BIMIODIT | |043U0)




	Section 8: Parts Data C-Series Vended Regular Chassis
	C-Series Accessories
	Kits, Assemblies, & Common Parts
	Wiring Harness Part # by Model
	Wiring Harness Part # by Model
	Cabinet and Front Panel Group Part # by Model
	Rear View Access Part # by Model
	Cylinder, Seals & Bearings Part # by Model
	Bookmark 16
	Bookmark 17
	Drain Valve Group Part # by Model
	Water Inlet Valve Breakdown Part # by Model
	Trough Assy,Controls 120 Volt (all parts below 7-28 & trough)
	Control Panel Part # by Model
	Section 9:      Coin Handling Parts
	Section 10: Parts 50Hz Models

	Parts Data  4: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 

	Coin Handling  4: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 

	50Hz Parts  4: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 

	Accessories 40: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 

	Kits, Assemblies, & Common Parts 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 

	Wiring Harnesses 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 

	Cabinet & Front Panel Group 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 

	Rear View 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 

	Cylinder, Seals, & Bearings 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 

	Door Lock Group 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 

	Loading Door Group 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 

	Chassis & Drain Valve 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 

	Water Inlet & Rear Channel 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 

	Electrical Components 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 

	Control Panel 43: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 
	Page 31: 
	Page 32: 
	Page 33: 
	Page 34: 
	Page 35: 



